service parts manual

FORM NO. 045407

“Mix-All” Feedmakerf
With Attachments

GEHL COMPANY

WEST BEND, WISCONSIN 53095 U.S.A.



115MX - INTRODUCTION

Mr. Dealer:

Give complete information when ordering service parts. Always give complete part number and also complete
part description. The model number and serial number should always be given. Numbers for the Mixer are
stamped on a plate located where the Drawbar Hitch joins the Frame. Hammer Mill numbers are located on
the Left Frame Sheet. Hay Feeder numbers are located on the Roller Cover and Swinging Auger Feeder num-
bers are located on the right side of the Pivot Frame.

"Right" and "Left" are determined from a position standing at the rear of the Mixer and looking toward the
drawbar hitch. The Mill Feeder is on the Right side and the Mixer Unloading Conveyor on the Left side.

NOTE: You will find common hardware such as nuts, bolts, etc. listed but not illustrated in parts lists in this
manual. Hardware listed with the particular parts is for mounting purposes and is not included when the part
is ordered for replacement.

Gehl Company reserves the right to make changes or improvements in the design or construction of any part
without incurring the obligation to install such changes on any unit previously delivered.

TABLE OF CONTENTS

Page Page

Introduction. . . . . . . v i it 2 Parts Illustration and List (Continued)

Parts Illustration and List Mill Conveyor and Drive . . . . ... ... 18-19
Transmission . . ... ............ 3 Feeder Trough ................ 20-21
Mixer Frame. . . .. . ... oo v v v v o 4-5 Feeder Drive ... .............. 22-24
Mixer Tank and Hopper. . . ... . ... .. 6-7-8 Hopper. . ... ... ..., 25
Mixer Drive . . . ... ... 9 Hay Feeder. . ................. 26-27
Mill Drive. . . . . . v v v v e e 10-11 Hay Feeder Drive. . . ... ......... 28-29
Unloading Conveyor .. ........... 12 Universal Drives . . .. .. ... ... ... 30-31
Conveyor Drive . . ... ........... 13-15 Accessories . ... ... 32-33
Mill Frame. . . ... .« .o v v v v i oo 16 Molasses Pump . . . . .. ..o oot 34
Mill Cylinder .. ....... ... .. ... ' 17 Numerical Index .. ............. 35-38

'--ﬂ

SAFETY
FIRST

KEEP ALL SHIELDS IN PLACE.

STOP MACHINE TO ADJUST AND OIL.

WHEN MECHANISM BECOMES CLOGGED, DIS-
ENGAGE POWER BEFORE CLEANING.

KEEP HANDS, FEET AND CLOTHING AWAY
FROM POWER-DRIVEN PARTS.

KEEP OFF IMPLEMENT UNLESS SEAT OR PLAT-
FORM IS PROVIDED.
KEEP OTHERS OFF.

A Y 5




NUMBER 121

¥ ; : DATE_ Nov. 14. 1969
Ne® MACHINE__115MX
' MANUAL NoO._ 045407

service parts bulletin

SUBJECT: “Write-In” Corrections for 115MX Service Parts Manual
“Paste-In’’ Corrections for 115MX Service Parts Manual

REVISION  Page  REF- FEXT PART NAME .

Change 5 9 042130 To Read 042103

Change 9 11 042908 Mixer Driven Sprocket (32T) 1

(Used after Serial No. 4750)
Change 9 12 042136 To Read 043136
Change 13 Item 52 Ball Bearing to 56 (Two Places)
Item 53 Bearing Collar to 57 (Two Places)

Change 17 10 042237 To Read 042327

Change 21 - 30 042904 To Read 042094

Paste-In 19 Moisten Back of paste-in sheet and apply

over top of parts list on page 19.







115MX - TRANSMISSION

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

17

XY ximtatrir

-

2253

9
/
Y
—
wn

Used Before
Serial #4001

16

E—22
S—0n
oy
\ 20—E)
18—
Ref, Part No. Ref.  Part No.

No. No. Part Name Req. No. No. Part Name Req.

1 3H55A Shim Washer .. ...... ceeeo B 18 041129 Bearing Cover . .....v.uvun 1

2  17H140 Shim Washer ... ... e 2 650003  Hex,Hd.Cap Screw 1/4x 5/8 . 3

3 H267TA ShimWasher ............. 2 654022  Lock Washer - 1/4 ........ 3

4 B11156 Drive Gear Key5/16x5/16x 1-1/4 2 19 041130  Cover Gasket ......... |

(Used before Serial #4001) 20 041132 Bearing Cover Gasket ,...... 1

5 R13009A Gear Spacer. . v oo oo v v v v v en 1 21 520000 Tock Nut . .o v v v v v vt vn oo 3

(Used after Serial #4000) (Two req'd before Serlal #4001)

[§ C14095 Transmission Washer . ...... 2 22 520001 Lock Washer . ........

7 040014 Transmission Housing. . . 1 (Tworeq'dbefore Serial #4001)
570016 Relief Fitting. ... ........ 1 23 520033 Bearing Cup. .. vov v v v oo 2
660001 Pipe PIUZ « v v v v v v v e nn 2 24 520062 Ball Bearing ...+ ..o evann 1

8 040120  Conveyor Drive Gear (17 T) ... 1 25 520084 Bearing Collar . .. ....... o1

9 040121 Transmission Drive Gear (17 T) 1 26 520153 Bearing Collar . .. ..o v 1

10 040122 Mixer Drive Gear (17T) ..... 1 27 520204 BearingCone ..o v v v v v e v s 2
11 040158  Transmission Drive Shaft . ... 1 28 520205 Bearing Cup.......ovoeoen 2
655508 Woodruff Key 5/16 x 1-1/4. .. 1 29 520206 BearingCone .. ......... PO §
12 040161A Mixer Drive Shaft 1-3/4 x 10-3/4 1 30 520207 BearingCone ...,..... RS |
(Used before Serial #4001) 31 520208 Ball Bearing .. .....vuveen 1
041991  Mixer Drive Shaft 1-3/4 x 10-3/4 1 32 530020 OilSeal....uuvenenenonnnn 1
(Used after Serial #4000) 33 540000  Retaining Rmd ......... .1
655508 Woodruff Key 5/16 x 1-1/4... 1 (Used after Serial #4000 and
655023  Cotter Pin 3/16 x 2. . ... ... 1 before Serial #5001)
13 040162 Mixer Drive Gear Spacer..... 1 (Two req'd before Serial #4001)
14 040163 Transmission Cover ... ..... 1 043883 Retaining Ring ... ......... 1
650025  Hex.Hd.Cap Screw 5/16 x 3/4 4 (Used after Serial #5000)
654024  Lock Washer - 5/16 ....... 4 34 540001 Retaining Ring . ........ L. 2
15 040216 SetCollar . v v v v v v v v v e e an 1 (Used before Serial #5001)
(Used before Serial #4001) 044110 Retaining Ring . v v v o v v v v v o
650201  Soc.Hd.Set Screw 5/16 x 5/16 1 (Used after Serxal #5000)
16 040247  Conveyor Drive Shaft ...... 1 35 540032 Retaining Ring . .. ...... v 2
655507  Woodruff Key 5/16 x 1...... 2 (Used before Serial #5001)
17 040724  Transmission Assembled. .. .. 1 044109 Retaining Ring . ... ..o ve
652013  Hex.Hd.Mach.Bolt 1/2x7... 3 (Used after Serial #5000)
653018  Hexagon Nut - 1/2 ..... L. 3
654030  Lock Washer - 1/2........ 3 AFor Replacement, Order 041991 w/one

655508,




115MX - MIXER FRAME

WARNING - Order By Part Number - Do

Not Use Illustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



- 115MX - MIXER FRAME

6 040237 Conveyor Post . v v ... (Used after Serial #4000)

Ref. Part No. Ref, Part No.
No, No. Part Name Req. No. No. Part Name Req.
1 6H175 Conveyor Hold-Down Spring ... 1 12 040739 Screen Holder - Rear ....... 1

2 6H176 Hold-Down Spring Hook . .. ... 1 (Used before Serial #4001)

3 17TH340A Drawbar Hitch - Lower . ....,. 1 042045  Screen Holder - Rear . ...... 1

4 R13033D" HitchJack. .v.vvuevwnanas 1 (Used after Serial #4000)

5 R13139A Drawbar Hitch - Upper ...... 1 650028  Hex.Hd.Cap Screw 5/16x1.. 2
650144  Hex.Hd.Cap Screw 5/8 x 1-3/4 2 653007 - Hexagon Nut - 5/16 ....... 2
653021 Hexagon Nut - 5/8 ........ 2 654024  Lock Washer - 5/16 . . . .... 2
654032  Lock Washer -5/8 ........ i 13 041962 Conveyor Post Brace ....... 1
650062  Hex.Hd.Cap Screw 3/8 x1-1/2 6 650060  Hex.Hd.Cap Screw 3/8x1 .. 1
653075  Hexagon Lock Nut - 3/8..... 6 653010 HexagonNut-3/8 .....,... 1
654005  Plain Washer - 3/8........ 6 654006  Plain Washer -3/8 ,...... 1

7 040240 Conveyor ReSt v v v v v v v e ven. 1 654026  Lock Washer - 3/8........ 1
650124 Hex.Hd.Cap Screw 1/2x 3-1/2 1 14 042826 Transmission Shim ........ 3
650126  Hex.Hd.Cap Screw 1/2x 3-3/4 1 (Used after Serial #4750)

653077  Hexagon Lock Nut - 1/2..... 2 15 520054  Bearing Cup - Qutside . ..... 2

8 040253 Mixer Leg. cvoeeseosoeees 2 16 520199 Bearing Cup - Inside ....... 2
650056  Hex.Hd.Cap Screw 3/8x 3/4 . 4 (Used before Serial #4001)
650062  Hex,Hd.Cap Screw 3/8x 1-1/4 4 042162 - Bearing Cup -Inside ....... 2
653010 Hexagon Nut-3/8 ........ 8 (Used after Serial #4000)

654006  Plain Washer - 3/8........12 17 520200 Bearing Cone - Inside .. ..... 2
654026  Lock Washer -3/8........ 8 (Used before Serial #4001)
9 040378 Main Frame. . o s e e s o 0 s 0 o s .1 042163 Bearing Cone - Inside. ...... 2
(Used before Serial #4001) (Used after Serial #4000)
655013  Cotter Pin 1/8x2 .., ...... 2 18 520201  Bearing Cone - Qutside . ..... 2
653102 Slotted Nut - 7/8 N.F. ..... 2 19 550041 Wheel BOIt v v v vveeeenes. 12
042130 Main Frame. « « o o v+ » cereee 1 20 550056  Wide Base Wheel (For 11:00 L-16
(Used after Serial #4000) Tires) v veueeecoannses . 2
655013 Cotter Pin1/8x2 ........ 2. ’ (Used before Serial #4001)
650062° Hex.Hd.Cap Screw 3/8x 1-1/4 4 042165  Wide Base Wheel (For 11:00 - 15
650103 Hex.Hd.Cap Screw 1/2x1... 8 Tires) vV veooecooenenee 2
653010 Hexagon Nut - 3/8 ........ 4 (Used after Serial #4000)
653018 Hexagon Nut-1/2 ,....... 8 21 550073 Wheel HUD . oveuvvvsneases 2
653102  Slotted Nut -7/8 N.F. ..... 2 ' (Used before Serial #001)
654006  Plain Washer - 3/8........ 4 042161 Wheel Hub . ........ ceees 2
654026  Lock Washer - 3/8 . ....... 4 . (Used after Serial #4000)
654030  Lock Washer - 1/2,....... 8 22 550074 Grease Seal ...i.ieieeaoao. 2
10 040428 Mixer Leg. et s e e e 2 (Used before Serial #4001)
650056  Hex.Hd.Cap Screw 3/8 x 3/4 . 4 042164  Grease Seal ....... cevee. 2
650062  Hex.Hd.Cap Screw 3/8 x 1- 1/4 4 (Used after Serial #4000)
653010 Hexagon Nut-3/8 ........ 8 23 550075 HubCap....ceveecerecess 2
654006  Plain Washer - 3/8........12 24 620005 Retaining RINg......o0000.. 1
654026  Lock Washer - 3/8 ........ 8 25 620028 Conveyor Rest Grommet ..... 6
11 040446  Screen Holder - Front..... o 1
~ (Used before Serial #4001) *To service Jack Latch, order Latch Service

042048  Screen Holder - Front. .. .... 1 ~ Kit - #620009,
(Used after Serial #4000) ‘ .
650028 = Hex.Hd.Cap Screw 5/16x1.. 2
653007  Hexagon Nut - 5/16........ 2
654024  Lock Washer -~ 5/16 . ... ... 2

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



115MX - MIXER TANK and HOPPER

USED BEFORE

SERIAL #4001

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



Ref.
No.

1
2

OO woJ

11

12

13

14

15
16

17
18

19

20

21
22

Part
No.

6HI1L
6H14D
650005
653005
654002
654022
6H129
650035
653007
1THIT9A
650023
653007
654004
654024
17TH180A
650023
653073
17H188
650029
653007
654004
654024
17H189A
17H190A
17TH329A
17TH338
650025
653073
654004
17H394
650267
653007
654024
H474
650005
653005
654002
H8228
6502617
653007
654024
B11335
652026
653007
654024
040126
040127

040138
040144

040149
655507
040155
650203
040156
040157
650301
650269
650271
653007
654024

No.

Part Name Req.
Dust Collector . ... ........ 1
Dust Collector Elbow. . . ... .. 1

Hex.Hd. Cap Screw 1/4x3/4 . 8
Hexagon Nut - 1/4
Plain Washer - 1/4
Lock Washer - 1/4 . ....... 8
Attachment Clamp
Hex.Hd. Cap Screw 5/16x 2 .. 1
Hexagon Nut - 5/16. ... .... 2
Hopper Guard Clip
Hex. Hd. Cap Screw 5/16 x 5/8 2

Hexagon Nut - 5/16. . ...... 2
Plain Washer - 5/16 . . ... .. 2
Lock Washer - 5/16 .. ..... 2
Hopper Guard Catch ........ 1

Hex. Hd. Cap Screw 5/16 x 5/8 . 1
Hexagon Lock Nut - 5/16 . ... 1
Dust Collector Clamp
Hex.Hd. Cap Screw 5/16 x 1-1/44
Hexagon Nut - 5/16. .. ... ..
Plain Washer - 5/16 . ... ...
Lock Washer - 5/16
Pipe Seal
Clean-Out Cover Gasket. ... ..
Inspection Cover. . ... ......
Hopper Cover Catch
Hex.Hd. Cap Screw 5/16 x 3/4
Hexagon Lock Nut - 5/16 . . . .
Plain Washer - 5/16 . .. .. ..
Hopper Cover Hinge

.......

...............

........

O Sy S T NN

........

1
Truss Head Screw 5/16 x 5/8 . 8
Hexagon Nut - 5/16 8
Lock Washer - 5/16 8
Cover Hold-Down Spring 1
Hex.Hd.Cap Screw 1/4x3/4 . 2
Hexagon Nut - 1/4 4
Plain Washer - 1/4........ 2
QOutlet Cover Hinge . .. ...... 1
Truss Head Screw 5/16 x 5/8 . 5
Hexagon Nut - 5/16. .. ... .. 5
5

2

2

2

2

2

2

1

2

.......
.......

.....

........

Lock Washer - 5/16
Bearing Retainer
Carriage Bolt 5/16 x 3/4 . . ..
Hexagon Nut - 5/16........
Lock Washer - 5/16
Inspection Window. . . .......
Window Gasket. ...........

Auger Seal
Sealer Tape. . .. ..o vuvuunn

(Used before Serial #4251)

.......

..........

Discharge Conveyor ........ 1
Woodruff Key 5/16 x 1...... 1
SetCollar . .. ............ 1
Soc. Hd. Set Screw 5/16 x 3/8 . 1
Washer................. 1
Cover Lid Hinge. .. ........ 1

Truss Head Screw 5/16x 1/2. 5
Truss Head Screw 5/16 x 3/4 . 2
Truss Head Screw 5/16 x 1 .. 3
Hexagon Nut - 5/16........ 10
Lock Washer - 5/16

Ref.
No..

23

24

25

26

21
28

29
30
31

32

33

34

35

Part
No.

040184
650201
040187

650315
042137

650003
653005
654002
654022
040188

650315
042138

650003
653005
654002
654022
040189

650315
042139

650003
653005
654002
654022
040190
650025
653007
654024
040196
655005
653018
654009
040197
040211
040255
650025
650028
653007
654004
654024

040258

040263
650028
650025
653007
654004
654024

040271
650025
653007
654024

040272

115MX - MIXER TANK and HOPPER

No.

Part Name Req.
Slide Control . . . ... ... ... 1
Soc. Hd. Set Screw 5/16 x 5/16 2
Mixer Cover - Right . . .. .... 1

(Used before Serial #4001)

Self-Tapping Screw 1/4x 1/2 . 16
Mixer Cover - Right . .. ... .. 1

(Used after Serial #4000)

Hex. Hd.Cap Screw 1/4x 5/8 . 16

Hexagon Nut - 1/4 . ....... 16
Plain Washer - 1/4. ....... 16
Lock Washer - 1/4 . ....... 16
Mixer Cover - Center .. ... .. 1

(Used before Serial #4001)
Self-Tapping Screw 1/4x 1/2 . 8
Mixer Cover - Center ... .... 1
(Used after Serial #4000)
Hex.Hd.Cap Screw 1/4x 5/8 . 8

Hexagon Nut - 1/4 . ....... 8
Plain Washer - 1/4 ... .... 8
Lock Washer - 1/4 . ....... 8
Mixer Cover - Left. . ... .... 1

(Used before Serial #4001)
Self-Tapping Screw 1/4x 1/2 , 15
Mixer Cover - Left. . ....... 1
(Used after Serial #4000)
Hex.Hd. Cap Screw 1/4x 5/8 . 15
Hexagon Nut - 1/4 15
Plain Washer - 1/4. . ...... 15
Lock Washer - 1/4 ... ... .. 15
Mixer Tube . . . . ... vv v oo 1
Hex.Hd.Cap Screw 5/16 x 3/4 3
Hexagon Nut - 5/16 . .. ... .. 3
Lock Washer - 5/16 3
Mixer Tube Guide . . . ....... 3
Cotter Pin 1/8 x 1 3
Hexagon Nut - 1/2 6
Plain Washer - 1/2. .. ..... 3
Inspection Window Frame. .. .. 2
Hinge Spacer .. ........... 1
Ladder . ... ... v i v v v v v 1
Hex. Hd. Cap Screw 5/16 x 3/4 2
2
4
2
4
1
1
4
3
7
2
7
4
4
4
4
1

.......

........

Hex.Hd.Cap Screw 5/16 x 1 ..
Hexagon Nut - 5/16. .. .....
Plain Washer - 5/16 .. ... ..
Lock Washer - 5/16
Cover Spacer. ... .........
Intake Trough
Hex.Hd.Cap Screw 5/16 x 1 . .
Hex.Hd.Cap Screw 5/16 x 3/4
Hexagon Nut - 5/16........
Plain Washer - 5/16 . ... ...
Lock Washer - 5/16
Mixer Cover Clip . . . . .. .. ..
Hex. Hd. Cap Screw 5/16 x 3/4
Hexagon Nut - 5/16. .. ... ..
Lock Washer - 5/16
Shut-Off Slide

.......

............

.......

.......

............

PARTS LIST CONTINUED ON NEXT PAGE



115MX - MIXER TANK and HOPPER

Ref. Part No. Ref. Part
No. No. Part Name Req. No. No.
36 040274 Crank Plate . ............. 2 50 040324
650025  Hex.Hd.Cap Screw 5/16 x 3/4. 4
653007  Hexagon Nut - 5/16 .. ...... 4 042160
654004  Plain Washer - 5/16 .. ... .. 4
654024  Lock Washer - 5/16 ....... 4 650062
37 040275 Outlet Cover ............. 1 653010
38 040276 Mixer Auger Support........ 1 653094
650025  Hex.Hd.Cap Screw 5/16 x 3/4. 2 654004
653007  Hexagon Nut - 5/16 . ....... 2 654006
654024 Lock Washer - 5/16 . ...... 2 654026
39 040283 Concentrate Hopper. . .. ... .. 1 51 040375
650028  Hex.Hd.Cap Screw 5/16x1 .. 4 52 040460
650060 Hex.Hd.Cap Screw 3/8x 1... 3 650269
653007  Hexagon Nut - 5/16 . . ... ... 4 653007
653010  Hexagon Nut - 3/8......... 3 654024
654004 Plain Washer - 5/16 . ... ... 2 53 040461
654006 Plain Washer - 3/8 .. ...... 1 650269
654024 Lock Washer - 5/16 ....... 4 653007
654026  Lock Washer - 3/8 . ....... 3 654024
40 040292 Concentrate Hopper Cover . . 1 54 040723"
41 040294 Hopper Guard. ............ 1
42 040297 Mixer Cover Lid. .......... 1
43 040310 Mixer Paddle . .. .......... 2 042287
650060 Hex.Hd.Cap Screw 3/8x 1 ... 4
653010  Hexagon Nut - 3/8.,........ 4
654026 Lock Washer - 3/8 ........ 4 55 040725
44 040311 Agitator Paddle . .......... 1 56 041207°
650106  Hex.Hd.Cap Screw 1/2x1-1/4 2
653018  Hexagon Nut - 1/2 . ....... 2
654030  Lock Washer - 1/2 ... ... .. 2 042451
45 040313 Blower Pipe (34") ... ....... 1
(Used before Serial #4001) 57 042068
46 040316 Clean-Out Cover. .......... 1
47 040317 Slide Control Crank......... 2 58 042070
48 040318 Trough Cover ............ 1
(Used before Serial #4001) 650005
042054 Trough Cover ............ 1 653005
(Used after Serial #4000) 654002
650301  Truss Head Screw 5/16x 5/8 . 8 654022
653007  Hexagon Nut - 5/16 . . ...... 2 59 042072
: 654024  Lock Washer - 5/16 . ...... 2 60 042373
49 040319 Conveyor Hanger Arm . ...... 1
650025  Hex.Hd.Cap Screw 5/16 x 3/4. 3 61 520063
653007 Hexagon Nut - 5/16 . . ...... 3 62 520084
654024  Lock Washer - 5/16 ....... 3

Part Name

Mixer Tank . . ... ... ......

(Used before Serial #4001)

Mixer Tank . . . ... .. ... ...

(Used after Serial #4000)

Hex.Hd.Cap Screw 3/8x 1-1/4 8

Hexagon Nut - 3/8 ........
Wing Nut - 5/16 . . ... .....
Plain Washer - 5/16 .. ... ..
Plain Washer - 3/8 .......
Lock Washer - 3/8 ... .....

Inlet Pipe . ..« ...
Crank Bracket - Front ... ...

Truss Head Screw 5/16 x 3/4 .
Hexagon Nut - 5/16. . ......
Lock Washer - 5/16 . ... ...

Crank Bracket - Rear .......

Truss Head Screw 5/16 x 3/4 .
Hexagon Nut - 5/16........
Lock Washer - 5/16 . ... ...

Mixer Auger (Includes Two

040310 and One 040311) ... ..
(Used before Serial #4001)

Mixer Auger (Includes Two

040310 and One 040311) .. ...
(Used after Serial #4000)

Cover Seal. . .............
Dust Collector Support ......

(Used after Serial #4000 and
before Serial #4251)

Dust Collector Support ......

(Used after Serial #4250)

Slip Pipe - Upper .. . .. .. ...

(Used after Serial #4000)

Slip Pipe - Lower . . ... .....

(Used after Serial #4000)

Hex.Hd.Cap Screw 1/4x 3/4 .
Hexagon Nut - 1/4 . .......
Plain Washer - 1/4........
Lock Washer - 1/4 . .......

Rubber Sleeve . ...........
Sealer Plate .............

(Used after Serial #4250)

Ball Bearing . ............
Bearing Collar. .. .........

"For Replacement, Order 042287.
For Replacement, Order 042451.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



1156MX - MIXER DRIVE

WARNING - Order By Part Number - Do 10
Not Use Illustration Reference Numbers

Ref. Part No.
No. No. Part Name Req.
8 042260 Mixer Driven Sprocket (32T) ... 1

(Used after Serial #4000 and
before Serial #4751)
650203  Soc.Hd.Set Screw 5/16 x 3/8 . . 1
650206  Soc. Hd.Set Screw 5/16 x 1/2 . .1

042908 Mixer Driven Sprocket (32T) ... 1
(Used before Serial #4750)
Ref. Part No. 650203 Soc. Hd. Set Screw 5/16 x 3/8 . . 1
No. No. Part Name Req. 650206  Soc.Hd.Set Screw 5/16 x 1/2 . . 1
12 040198 Mixer Drive Shaft -
1 17H185 Conveyor Drive Sprocket (16T). . 1 1-1/4x46-1/8 . . . ... ..... 1
650210 Soc. Hd. Set Screw 3/8x 5/16 . . 1 (Used before Serial #4751)
2 H275 Bearing Retainer . .. ... ... .. 4 655507 Woodruff Key 5/16 x 1. .. ... 1
652026  Carriage Bolt 5/16 x 3/4. .. .. 6 042136  Mixer Drive Shaft -
653007  Hexagon Nut - 5/16 ........ 6 1-1/4x45-1/4 .. . .. ...... 1
654024 Lock Washer - 5/16 . .. ... .. 6 (Used after Serial #4750)
3 17H325  Tightener Sprocket Spacer . . ... 1 655507 Woodruff Key 5/16 x 1. ..... 1
4 H7838 Bearing Retainer . . . ... ..... 4 13 040206 Intake Drive Chain Guard . ... . 1
652048 Carriage Bolt 3/8x 1....... 6 650023 Hex.Hd.Cap Screw 5/16 x 5/8 6 -
653010  Hexagon Nut - 3/8 ... ...... 6 653007  Hexagon Nut - 5/16 . .. ..... 6
654026 Lock Washer - 3/8......... 6 654024 Lock Washer - 5/16 . ...... 6
5 H8225 Conveyor Drive Sprocket (16 T) . 1 14 040259 Mixer Drive Guard .. ....... 1
650212  Soc.Hd.Set Screw 3/8x 3/8...1 ) (Used before Serial #4001)
6 H8254 Chain Tightener Sprocket (17T). . 1 042049 Mixer Drive Guard .. ....... 1
650152  Hex.Hd.Cap Screw 5/8x 3 ... 1 (Used after Serial #4000)
653021  Hexagon Nut - 5/8 ......... 1 650028  Hex.Hd.Cap Screw 5/16x 1 .. 3
654012 - Plain Washer - 5/8 ........ 3 653007  Hexagon Nut - 5/16 . ....... 3
654032  Lock Washer - 5/8......... 1 653094 Wing Nut - 5/16 . . ........ 4
i B11221 Driven Sprocket Key 654004 Plain Washer - 5/16 .. .. ... 7
5/16 x5/16 X2 . ... ....... 1 654024 = Lock Washer - 5/16 .. ..... 3
8 C14118  Chain Tightener Sprocket (15T). . 1 15 040320 Guard Bracket - Front....... 1
650147 Hex.Hd.Cap Screw 5/8 x 2-1/4 1 650060 Hex.Hd.Cap Screw 3/8x 1 ... 1
653021  Hexagon Nut - 5/8 . ........ 1 653010  Hexagon Nut - 3/8 ........ 1
654012  Plain Washer - 5/8 . ....... 3 654006  Plain Washer - 3/8 .. ...... 1
654032  Lock Washer - 5/8 ........ 1 654026  Lock Washer - 3/8 ... ..... 1
9 040128* Universal Joint .. .......... 1 . 16 040435  Mixer Drive Guard Cover. ... . 1
(Used before Serial #5001) 17 040638 Universal Joint Key
570004  Grease Fitting. . ... ... .... 2 1/4x 1/4x1-1/4 .. ....... 2
650203 Soc. Hd. Set Screw 5/16 x 3/8 . . 2 18 042053 Drive Guard Cover ......... 1
0442268 Universal Joint .. .......... 1 (Used after Serial #4000)
(Used after Serial #5000) 650023 Hex.Hd.Cap Screw 5/16 x 5/8. 1
570004 Grease Fitting. . . ......... 2 653073 Hexagon Lock Nut - 5/16 . ... 1
045428 Bolt...............c.... 1 19 500219  Chain of 69 Links Including One
653107  Slotted Nut - 9/16 . ........ 1 Plain (500057) and One Offset
655006 Cotter Pin1/8x 1 ......... 1 (500058) Coupler . ........ 1
10 040139 Intake Conveyor............ 1 20 520063  Ball Bearing. . .. .......... 2
655507 Woodruff Key 5/16 x 1 . ... .. 1 21 520065 Ball Bearing. . .. .......... 2
11 040180 Mixer. Driven Sprocket (28T) ... 1 22 520084 Bearing Collar . ... ........ 2
(Used before Serial #4001) 23 520085 Bearing Collar . .. .. ....... 2
650203  Soc.Hd.Set Screw 5/16 x 3/8 . . 1
650206 Soc. Hd. Set Screw 5/16 x 1/2 . . 1 AFor Replacement, Order 044226.

BSee page 30 for Universal Drive Service Parts.



115XD - MILL DRIVE

ADDITIONAL PARTS REQUIRED FOR
540 R.P.M. P.T.O. DRIVE

\
Y

e

P e

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

ADDITIONAL PARTS REQUIRED FOR
1000 R.P.M. P.T.O. DRIVE

Ref. Part No. Ref. Part No.

No. No. Part Name Req. No. No. Part Name Req.
1 13H24 Clutch Lift Pin. . . ... ... .. 1 7 13E62 Belt Take-Up . Screw ........ 2
2 13E29 Clutch Spring . .......... 1 653026 Hexagon Nut -3/4 ........ 4
3 13H55 Shim Washer. . ... ....... 4 654014  Plain Washer - 3/4 ....... 2
4 13E56 Clutch Spacer . .......... 1 8 17H208  Safety Flange Key 1/4x1/4x2 . 1
5 13E60 Driven Sheave Key . . . ... .. 1 9 D316 SetCollar............... 1
.6  13E61 Bearing Housing. . . .. ..... 2 650214  Soc.Hd.Set Screw 3/8x 1/2.. 1

10 650206 Soc. Hd. SetScrew 5/16 x 1/2. 2



Ref. Part No.
No. No. Part Name Req.
10 C14036 Clutch Key 3/8 x 3/8x 1-1/4.. 1
(Used before Serial #4001)
H6098A Clutch Key 3/8 x 3/8 x 1-1/2 .. 1
(Used after Serial #4000)
11 040012 Mill Driven Sheave (4.8 Dia.) . 1
12 040088  PTO Drive Shaft 1-5/8 x 39-5/16 1
13 040089 Bearing Support. .. ... .. ... 1
650060  Hex.Hd.Cap Screw 3/8x 1 8
653010  Hexagon Nut - 3/8 . ....... 8
654006 Plain Washer - 3/8 ....... 4
654026  Lock Washer - 3/8........ 8
14 040092 Drive Sheave Clutch . . . .. ... 1
650212 Soc. Hd. Set Screw 3/8x 3/8.. 1
650216  Soc.Hd.Set Screw 3/8x 3/4.. 1
15 040094 Mill Drive Guard . . . ....... 1
650025  Hex.Hd.Cap Screw 5/16 x 3/4 1
653007  Hexagon Nut - 5/16. .. ... .. 5
654004  Plain Washer - 5/16. . ... .. 3
654024  Lock Washer - 5/16 . ... ... 5
16 040098 Guard Bracket - Qutside . . . .. 1
17 040099 Guard Brace . .. .......... 1
650028  Hex.Hd.Cap Screw 5/16 x 1. . 1
653007  Hexagon Nut - 5/16 . ...... 1
654004 Plain Washer - 5/16. ... ... 1
654024 Lock Washer -~ 5/16 . ... ... 1
18 040100 Guard Bracket - Inside . .. ... 1
650025  Hex.Hd.Cap Screw 5/16 x 3/4 1
653007 . Hexagon Nut - 5/16 . ...... 1
654024 Lock Washer - 5/16 . ... ... 1
19 040175 Main Drive Sprocket (16T) . ... 1
(Includes 040179 Bushing)
20  040179® Main Drive Sprocket Bushing .. 1
21 520098 Ball Bearing . . .. ......... 2
22 520099 Bearing Collar .. ......... 2
23 520188 Ball Bearing . . . ... ....... 2
24 540007 Retaining Ring. . . ... ... ... 2
ADDITIONAL PARTS REQUIRED FOR
540 RPM TRACTOR PTO DRIVE
25 13E23 Clutch Shifter Pin ......... 1
26 D316 SetCollar............... 1
650214 Soc.Hd.Set Screw 3/8x 1/2.. 1
27 H7028 Washer. .. .............. 1
28 040011 Mill Drive Sheave (24 Dia.) ... 1
29 040087 Powerband Belt . . .. ....... 1
30 040124 Universal Joint w/Sq. Shaft ... 1
570004 Grease Fitting. . ... ...... 1
31 040125  Universal Joint w/Sq. Tube ... 1
570004 Grease Fitting. . .. ....... 1
570014 Grease Fitting. . .. ....... 1
32 040145 Safety Flange. . . .. ... ..... 1
33 040315 Chain Tightner Bracket. .. ... 1
(Used before Serial #4001)
042258 Chain Tightener Bracket .. ... 1
(Used after Serial #4000)
650060 Hex.Hd.Cap Screw 3/8x 1 .. 2
653010  Hexagon Nut - 3/8 . ... .. .. 2
654006  Plain Washer - 3/8 ....... 2
654026 Lock Washer - 3/8 ....... 2
34 042361 Shear Bolt1/4x1 ......... 1
(Used after Serial #4000)
653005  Hexagon Nut - 1/4 . ....... 1
654022 Lock Washer - 1/4 ... ... .. 1
35 500220 Chain of 69 Links Including One
Plain (500160) and One Offset
(500161) Coupler. . . ... .... 1
(Used before Serial #4001)
042285 Chain of 72 Links Including One
Plain (500160) Coupler. . . . .. 1

(Used after Serial #4000)

Ref.
No.

36

37
38

39

40

41

42
43

44

45
46

47
48

49
50

51

53

54
55

56

57

58

Part No.
No. Part Name Req.
540035 Snap Ring . . ............. 1
ADDITIONAL PARTS REQUIRED FOR
1000 RPM TRACTOR PTO DRIVE
13E24 Clutch Lift Pin . ... ....... 1
4H42 Set Collar. .. ... ......... 1
650214 Soc.Hd. Set Screw 3/8x 1/2.. 1
H275 Bearing Retainer . . .. ...... 2
652026  Carriage Bolt 5/16 x 3/4. ... 3
653007  Hexagon Nut - 5/16 . ...... 3
654024  Lock Washer - 5/16 . . ... .. 3
B11221  Safety Flange Key -
5/16 x 5/16x2 . ......... 1
B11335 Bearing Retainer .. ........ 1
652028  Carriage Bolt 5/16 x 5/8. ... 2
653007  Hexagon Nut - 5/16 . ...... 2
654024 Lock Washer - 5/16 . ... ... 2
B11519 Washer ................ 1
S16174 SetCollar. . ............. 1
650201 Soc.Hd. Set Screw 5/16 x 5/16 1
040125  Universal Joint w/Sq. Tube . . 1
570004 Grease Fitting. . ... ...... 1
570014 Grease Fitting. . .. ... .... 1
040209 Mill Drive Sheave (13 Dia.) ... 1
040315 Chain Tightener Bracket ... .. 1
(Used after Serial #4000)
650060  Hex.Hd.Cap Screw 3/8x 1 2
653010 Hexagon Nut - 3/8 ........ 2
654006  Plain Washer - 3/8 ....... 2
654026  Lock Washer - 3/8........ 2
040861 Safety Flange. . . .. ........ 1
040864 Mixer Drive Sprocket (16T) ... 1
650200  Soc.Hd.Set Screw 5/16 x 1/4. 1
650203  Soc.Hd.Set Screw 5/16 x 3/8 . 1
040865 Clutch Shifter Pin . ........ 1
040866 Bearing Support. . ......... 1
650028  Hex.Hd.Cap Screw 5/16x 1.. 4
653007  Hexagon Nut - 5/16 .. ..... 4
654004  Plain Washer - 5/16. ... ... 4
654024  Lock Washer - 5/16 . ... ... 4
040867  Jack Shaft 1x6-3/8 ........ 1
040868 Chain Tightener Sprocket Spacer 1
040874 Bearing Retainer . ... ...... 1
650028  Hex.Hd.Cap Screw 5/16x 1.. 2
653007  Hexagon Nut - 5/16 . ...... 2
654004 Plain Washer - 5/16....... 2
654024  Lock Washer - 5/16 . ... ... 2
040875 Powerband Belt . .. ........ 1
0408924 Universal Joint w/Sq. Shaft ... 1
570004 Grease Fitting. . . ........ 1
042361 Shear Bolt 1/4x 1 ......... 1
(Used after Serial #4000)
653005  Hexagon Nut - 1/4 ........ 1
654022  Lock Washer - 1/4........ 1
500225 Chain of 52 Links Including One
(042299) Connector Link . ... 1
500226 Chain of 42 Links Including One
(042299) Connector Link . ... 1
(Used before Serial #4001)
042310 Chain of 44 Links Including One
(042299) Connector Link . ... 1
(Used before Serial #4000)
520063 Ball Bearing . . . .. ... ... .. 2
520084 Bearing Collar ........... 2
540035 SnapRing . .. ............ 1

AFor Replacement, Order 044226.
BSee page 30for Universal Drive Service Parts.

115XD - MILL DRIVE

11



115MX - UNLOADING CONVEYOR
2y

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref. Part
No. No. Part Name

1 6H112 Conveyor Bearing . ... ......
570003 Grease Fitting . .. ... ... ..
650062  Hex.Hd.Cap Screw 3/8 x 1-1/4 2

653010  Hexagon Nut - 3/8......... 2
654006 Plain Washer - 3/8 ... ..... 2
654026  Lock Washer - 3/8 ... ... .. 2 Ref.  Part No.
2 TH115 Conveyor Cap Hinge. . . ...... 1 No. No. Part Name Req.
650285 Round Hd. Machine Screw . . . .
#1024 X 1/2 o i 6 19 040164 Hanger Cord Hook . .. ....... 2
653003  Hex.Machine Screw Nut - #1024 6 20 040219  Conveyor Housing . ......... 1
654021 Lock Washer - 3/16. . .. .. .. 6 21 040229 Conveyor Housing End . ...... 1
3 BH158 Stop DO « oo 1 650023  Hex.Hd.Cap Screw 5/16 x 5/8 . 4
4  6H160 Conveyor Collar Spacer . . . ... 1 653007  Hexagon Nut - 5/16 . ....... 4
5  6HI65A Conveyor Lift Pulley . ....... 1 654024  Lock Washer - 5/16........ 4
653018 Hexagon Nut - 1/2 ... ... . 9 22 040234 Conveyor Gear Guard. ....... 1
6 BHIB6A Pulley.................. 1 650023  Hex.Hd.Cap Screw 5/16 x 5/8 . 4
7 6H178 Idler Gear Spacer . ......... 1 653007  Hexagon Nut - 5/16 . .. ... .. 4
8 6H183 Drain Plug. . ... .......... 1 654024 Lock Washer - 5/16........ 4
9 D932A Washer . . ... ... ... ...... 1 23 040244 Conveyor Collar .. ......... 1
10 H7126 Shim Washer .. ........... 2 650048 Hex.Hd.Cap Screw 5/16 x 4. . . 2
(Used after Serial #4250) 653007 Hexagon Nut - 5/16 ........ 2
11 H7163 Washer . . ............... 1 654024  Lock Washer - 5/16........ 2
12 DY048 Conveyor Bearing . . ........ 1 24 040245 Conveyor Hanger Bracket - Right 1
570010 Grease Fitting ... ........ 1 25 040246 Conveyor Hanger Bracket - Left 1
660031  Pipe Nipple 1/8x3........ 1 26 040278 Ratchet ................. 1
650062  Hex.Hd.Cap Screw 3/8 x 1-1/4 2 27 040321  Conveyor Shaft - End . ....... 1
653010 Hexagon Nut - 3/8......... 2 650036 Hex.Hd.Cap Screw 5/16 x 2 .. 1
654026 Lock Washer - 3/8 .. ...... 2 653007 Hexagon Nut - 5/16 . ....... 1
13 U10102  Idler Gear Bushing ......... 2 654024 Lock Washer - 5/16. .. ... .. 1
14 U10104 Set Collar . .............. 1 28 040323 Conveyor Cap ............. 1
650196  Soc.Hd.Set Screw 1/4x 5/16. . 1 29 (04044% Hinge Spacer ............. 2
650201  Soc.Hd.Set Screw 5/16 x 5/16. 1 30 040459  Conveyor Gear Shield........ 1
15 B11162  Shim Washer .. ........... 3 650005  Hex.Hd.Cap Screw 1/4x 3/4.. 3
16 040117 Conveyor Driven Gear (ITT) ... 1 653070 Hexagon Lock Nut - 1/4 .. ... 3
650204 Self-Locking Soc. Hd. Set Screw - 654002 Plain Washer - 1/4 ... ..... 3
5/16x3/8 .. .. ......... 2 654022 Lock Washer - 1/4 . ....... 3
17 040118 Idler Gear (1T T)........... 1 31 040517 Conveyor Housing Base. ... ... 1
(Includes Two U10102 Bushings) 650025  Hex.Hd.Cap Screw 5/16 x 3/4 . 4
570002  Grease Fitting . .......... 1 ' 650301  Truss Head Screw 5/16 x 5/8 . 2
18 040129 Conveyor................ 1 653007 Hexagon Nut - 5/16 . ... .... 6
655027 Cotter Pin 1/4x 1-1/2. ... .. 1 654024 Lock Washer - 5/16........ 6
655507 Woodruff Key 5/16 x 1 ... ... 1 32 040644 Conveyor Hanger Cord (32 Ft.) . 1

12



115MX - CONVEYOR DRIVE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

PARTS USED AFTER SERIAL NO. 4000

24 _ I
b ] NS |
24
Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 6H130 Conveyor Pivot Bearing ...... 2 4 17H166  Conveyor Bearing Bracket .... 1
2 17H140  Drive Gear Shim........... 4 650025  Hex.Hd.Cap Screw 5/16 x 3/4 4
3 6H145A Transfer Gear (14T) ........ 2 653007 Hexagon Nut - 5/16. .. ..... 4
(Used before Serial #4001) 654004 Plain Washer - 5/16 ... .. .. 4
042239 Transfer Gear (14T) ........ 2 654024 Lock Washer - 5/16 . ...... 4

(Used after Serial #4000)
PARTS LIST CONTINUED ON NEXT PAGE

13



115MX - CONVEYOR DRIVE

Ref. Part No.
No. No. Part Name Req.

5 17H169C Conveyor Drive Shaft 1x 16-1/4 1
(Used before Serial #4001)

655507  Woodruff Key 5/16 x 1 ... ... 2
655512  Tapered Key 5/16 x 1. . ... .. 1
042116 Conveyor Drive Shaft 1x 26-1/2 1
(Used after Serial #4000)
655507 Woodruff Key 5/16 x 1 ... ... 2
655512 Tapered Key 5/16 x 1. . . .. .. 1
6 6H170 Shaft Coupling ... ......... 1
(Used before Serial #4001)
650201  Soc.Hd. Set Screw 5/16 x 5/16. 2
7 6H171 Brake Drum . . ............ 1
650060  Hex. Hd.Cap Screw 3/8x 1 ... 4
654026 Lock Washer - 3/8 . ....... 4
8 17H171 Clutch. . .. .. oo oo oo 1
(Used before Serial #5001)
570014  Grease Fitting . .. ........ 1
042630 Clutch. . .. ... ... ... .. 1
(Used after Serial #5000)
570014  Grease Fitting .. ... ...... 1
9 6H172 Brake Band .. ............ 2
(Used before Serial #5001)
042350 Brake Band . ............. 2
(Used after Serial #5000)
652047 Carriage Bolt 3/8x 1 ...... 1
652132  Carriage Bolt 3/8 x 6-1/2 ... 1
653038  Hexagon Jam Nut - 3/8 ... .. 2
653075  Hexagon Lock Nut - 3/8 . .. .. 1
10 17H185  Conveyor Drive Sprocket (16T). . 2

(Used after Serial #4000)

650210  Soc.Hd. Set Screw 3/8 x 5/16 . 2
11 H217 Shift Lever Dog. . .. ........ 1
12 9H247 Pivot Plate Bushing. ..... ... 1
13 9H251 Chain Tightener Block . . ... .. 1
(Used after Serial #4000)
650124  Hex.Hd.Cap Screw 1/2x 3-1/2 1
653018  Hexagon Nut - 1/2 ........ 1
654009 Plain Washer - 1/2 ... ..... 3
654030  Lock Washer - 1/2 .. ...... 1
14 A262 Shifter Spring. . ........... 1
15 H275 Bearing Retainer. .. ...... .. 2
652026  Carriage Bolt 5/16 x 3/4 . ... 3
653007  Hexagon Nut - 5/16 ... ... .. 3
654024 Lock Washer - 5/16 .. ... .. 3
16 D932A Washer .. ............... 5
17 D936 Shifter Clamp - Right ... .. .. 1
570002 Grease Fitting . ... ....... 1
650028  Hex.Hd.Cap Screw 5/16x 1 .. 2
653007  Hexagon Nut - 5/16 . . . ... .. 2
654024 Lock Washer - 5/16 . ...... 2
18 D937 Shifter Clamp - Left ... ..... 1
19 H6053 Shifter Pivot Bushing. ... .... 5
20 H7125 Bearing Retainer .......... 4
650025  Hex.Hd.Cap Screw 5/16 x 3/4. 4
652026  Carriage Bolt 5/16 x 3/4 . ... 4
653007  Hexagon Nut - 5/16 ... ..... 8
654024 Lock Washer - 5/16 .. ..... 8
21  H8315 Set Collar . .. ............ 2
(One req'd before Serial #4001)
650195  Soc.Hd.Set Screw 1/4x 1/4 .. 2
22 D9048C  Bearing (Includes D9139A
Bushing) - - - - ... L. 3
(One req'd before Serial #4001)
570004 Grease Fitting . . ... ... . .. 1
570012 Grease Fitting . . ... ..., .. 2
23 D9139A  Bearing Bushing . .. ...... .. 3

(One req'd before Serial #4001)
24 B11029A Bearing Retainer. . . .. ... ...

(Two req'd before Serial #4001)

650025  Hex.Hd.Cap Screw 5/16 x 3/4. 4
653007  Hexagon Nut - 5/16 . ... .... 4
654024  Lock Washer - 5/16 . ...... 4

25 B11156  Drive Gear Key -
5/16 x 5/16 x 1-1/4. . ... ... 1

14

Ref.
No.

26

32

33

34

35

36
37

38

39

40

41

Part
No.

B11335
652026
653007
654024

M12074

040015

040016

040119
650207

040212
650028
653007
654004
654024

040213
650028
650031
653007
654004
654024

040214
650066
650068
653010
654006
654026

040217
650028
653007
654004
654024

040218
650028
653007
654004
654024

040236

040242
650028
650106
653007
653018
654004
654009
654024
654030

040243
650028
650106
653007
653018
654004
654009
654024
654030

040273
650200

040312

655507
655019
042115

655507
655019
040431
650029
653007
654004
654024

No.

Part Name Req.
Bearing Retainer .. ........ 2
Carriage Bolt 5/16x 3/4. ... 2
Hexagon Nut - 5/16 . ...... 2
Lock Washer - 5/16 ... .. .. 2
Shifter Lock Spacer ........ 2
Conveyor Drive Gear (18T) ... 2
Sliding Clutch ... ... ...... 1
Conveyor Drive Gear (17T) ... 1
Self-Locking Soc. Hd. Set Screw -
5/16x 1/2 ... ... ... 1
Shifter Handle . . ... ....... 1

Hex.Hd.Cap Screw 5/16 x 1.. 2
Hexagon Nut - 5/16 .. ... ..
Plain Washer - 5/16.......
Lock Washer - 5/16 . . .. ...
Shifter Link. . ... ... ... ...
Hex. Hd. Cap Screw 5/16 x 1. .
Hex.Hd.Cap Screw 5/16 x 1-1/4
Hexagon Nut - 5/16. .. ... ..
Plain Washer - 5/16. ... ...
Lock Washer - 5/16 . ... ...
Shifter Lock . . . ..........
Hex.Hd.Cap Screw 3/8 x 1-3/4
Hex.Hd. Cap Screw 3/8 x 2
Hexagon Nut - 3/8 . .......
Plain Washer - 3/8 .......
Lock Washer - 3/8........
Bearing Bracket Support - Front
Hex.Hd.Cap Screw 5/16 x 1. .
Hexagon Nut - 5/16. . ......
Plain Washer - 5/16. ......
Lock Washer - 5/16 . . ... ..
Bearing Bracket Support - Rear .
Hex.Hd.Cap Screw 5/16 x 1. .
Hexagon Nut - 5/16 . ......
Plain Washer - 5/16.......
Lock Washer - 5/16 . ... ...
Pivot Retainer Spacer.......
Conveyor Pivot Bracket - Right
Hex. Hd.Cap Screw 5/16 x 1. .
Hex.Hd.Cap Screw 1/2x1-1/4
Hexagon Nut - 5/16 . ......

Hexagon Nut - 1/2 .. ......
Plain Washer - 5/16. . ... ..
Plain Washer - 1/2 . ... ...

Lock Washer - 5/16 . .. .. ..
Lock Washer - 1/2........
Conveyor Pivot Bracket - Left .
Hex.Hd. Cap Screw 5/16 x 1. .
Hex.Hd.Cap Screw 1/2 x 1-1/4
Hexagon Nut - 5/16. .. .....
Hexagon Nut - 1/2 .. ......
Plain Washer - 5/16. . ... ..
Plain Washer - 1/2. .. .....
Lock Washer - 5/16 . . ... ..
Lock Washer - 1/2........
SetCollar. ..............
Soc. Hd. Set Screw 5/16 x 1/4 .
Conveyor Drive Shaft - Rear ..

DO DD = DD = DD DD bt DD pd et DN b DN bk DN DN 2 DO DD W DD DN e DD WD DD DD bt DO CODND ke b DD DN = DD DN

1x32-13/16 . ..o v vt n 1
(Used before Serial #4001)
Woodruff Key 5/16 x 1 ... .. 2
Cotter Pin 3/16 x 1-1/2. .. .. 1
Conveyor Drive Shaft - Rear
1x24-1/4 ... .. ... .. 1
(Used after Serial #4000)
Woodruff Key 5/16 x 1 ... .. 2
Cotter Pin 3/16 x 1-1/2. .. .. 1
Clutch Shifter .. ... ....... 1
Hex. Hd.Cap Screw 5/16 x 1-1/41
Hexagon Nut - 5/16........ 2
Plain Washer - 5/16....... 1
Lock Washer - 5/16 .. ... .. 1



115MX - CONVEYOR DRIVE

Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
42 040433 Shifter Pivot Bracket . ....... 1 46 040523 Conveyor Pivot . ... ........ 1
650060 Hex.Hd.Cap Screw 3/8x1 ... 1 (Used before Serial #5001)
653010 Hexagon Nut - 3/8 . ........ 1 042345 Conveyor Pivot . . .......... 1
654006 Plain Washer - 3/8 ........ 1 (Used after Serial #5000)
654026 Lock Washer ~3/8 ........ 1 47 040727 Pivot Bracket Spacer . ....... 2
43 040434 Conveyor Shaft 1x 31-1/2..... 1 48 040728 Drive Gear Spacer. ......... 1
(Used before Serial #4001) 49 042117 Bearing Support . .......... 1
570004 Grease Fitting . .......... 1 (Used before Serial #5001)
655507  Woodruff Key 5/16 x 1 ...... 1 042214 Bearing Support ........... 1
655019  Cotter Pin 3/16x 1-1/2 ... .. 1 (Used after Serial #5000)
042123  Conveyor Shaft 1x 23-1/2..... 1 650025  Hex.Hd.Cap Screw 5/16 x 3/4 . 4
(Used after Serial #4000) 653007 Hexagon Nut - 5/16 ........ 4
570004  Grease Fitting . .......... 1 654024  Lock Washer - 5/16........ 4
655507  Woodruff Key 5/16 x 1 ...... 1 50 042118 Conveyor Drive Guard ....... 1
655019  Cotter Pin 3/16x 1-1/2 ... .. 1 (Used after Serial #4000)
44 040436 Conveyor Support .......... 1 650025 Hex.Hd.Cap Screw 5/16 x 3/4 4
(Includes 9H247 Bushing) 653007  Hexagon Nut - 5/16 . ....... 4
(Used before Serial #4001) 654004  Plain Washer - 5/16 ....... 4
042112  Conveyor Support .......... 1 654024  Lock Washer - 5/16........ 4
(Includes 9H247 Bushing) 51 042166 Chain of 42 Links Including One
(Used after Serial #4000) Plain (500057) Coupler . ... .. 1
650060 Hex.Hd.Cap Screw 3/8x1 ... 4 (Used after Serial #4000)
650106  Hex.Hd.Cap Screw 1/2x 1-1/4 8 52 042353 Cam Tube............000.. 1
653007  Hexagon Nut - 5/16 .. ...... 8 (Used after Serial #5000)
653010 Hexagon Nut - 3/8 ,,,,,,,,, 4 53 042356 Handle..............o.o.. 1
653018 Hexagon Nut - 1/2......... 8 (Used after Serial #5000)
654006 Plain Washer - 3/8 ........ 8 54 042359 Brake Bracket ............ 1
654009  Plain Washer - 1/2 .. ...... 8 (Used after Serial #5000)
654024 Lock Washer - 5/16........ 8 55 044222 Spacer............c..0.0... 1
654026  Lock Washer - 3/8 ........ 4 (Used after Serial #5000)
654030  Lock Washer - 1/2 ........ 8 56 520063 BallBearing............. 4
45 040457 Gear Cover .............. 1 57 520084 Bearing Collar ........... 4
(Used before Serial #4001)
042121 Gear Cover .............. 1
(Used after Serial #4000)
653007  Hexagon Nut - 5/16 ........ 4
654004  Plain Washer - 5/16 ....... 4
654024  Lock Washer -5/16 . ....... 4
WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers 57

PARTS USED BEFORE SERIAL NO. 4001

15



115XD - MILL FRAME_

Ref. Part
No. No.

fury

040017
2 040038
652082
653018
654009
654030
040046
040058

o

650185
653007
654024
5 0400594

042291

650060
650062
650064
653010
654026
6 040060
T 040065
653077
8 040066
650025
653007
654024
9 040067
10 040069

16

No.

Part Name Req.
Main Frame Assembled . . . ... 1
Throat Plate. . .. .......... 1
Carriage Bolt 1/2x 1-1/4 ... 4
Hexagon Nut - 1/2......... 4
Plain Washer - 1/2 .. ... ... 4
Lock Washer - 1/2 ... ..... 4
Conveyor Spout. . .......... 1
Screen Guide - Front........ 1

(Two req'd before Serial #4001)
Flat Hd. Mach. Screw 5/16 x 1 . 4

Hexagon Nut - 5/16 . . ...... 4
Lock Washer - 5/16 ....... 4
Cylinder Cover............
(Used before Serial #4001)
Cylinder Cover............ 1
(Used after Serial #4000)
Hex.Hd.Cap Screw 3/8x1... 4

Hex.Hd. Cap Screw 3/8 x 1-1/4 1
Hex. Hd. Cap Screw 3/8 x 1-1/2 1

Hexagon Nut - 3/8......... 7
Lock Washer - 3/8 ... ..... 7
Screen Support . . .......... 1
Screen Support Rod . .. ...... 1
Hexagon Lock Nut - 1/2 .. ... 2

Cylinder Inspection Cover .... 2
Hex.Hd. Cap Screw 5/16 x 3/4. 4

Hexagon Nut - 5/16 . .. ..... 4
Lock Washer - 5/16 ....... 4
Screen Cover Lock ......... 2
Screen Cover Lock Bolt . ... .. 2

Ref.
No.

11

12
13

14

15

16

Part No.

No. Part Name Req.
040070 Screen Cover .. ........... 1
650062  Hex.Hd.Cap Screw 3/8x 1-1/4 2
653010  Hexagon Nut - 3/8......... 2
654006 Plain Washer - 3/8 . ....... 2
654026 Lock Washer - 3/8 . ....... 2
040081 Pivot Bushing. . .. ......... 2
040102 Main Frame Support Bolt
3/8x21-5/8. . ........... 6
653010  Hexagon Nut - 3/8......... 6
654006  Plain Washer - 3/8 . ....... 2
654026  Lock Washer - 3/8 . ....... 6

040103  Screen - 1/16
040106 Screen - 1/8
040107  Screen - 3/16
040108  Screen - 1/4
040109  Screen - 5/16
040110  Screen - 3/8
040111  Screen - 1/2
040112  Screen - 3/4
040113 Screen - 1
040114  Screen - 1-1/4
040115  Screen - 1-1/2
040116 Screen - 2
040735  Screen - 5/8

042281 Screen Cover Seal.......... 1
(Used after Serial #4000)
042304 Screen Guide - Rear .. ....... 1

(Used after Serial #4000)
650185 Flat Hd. Mach. Screw 5/16 x 1 . 4
653007  Hexagon Nut - 5/16 . . ... ... 4
654024  Lock Washer - 5/16 .. ..... 4

A For Replacement, Order 042291,




115XD - MILL CYLINDER

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Used after Serial #4000

and before Serial #6001
Tl B Row No. 1
||

22 - Spacers 23/64" Wide
22 -~ 2E4D Hammers

Row No. 2
22 - Spacers 23/64" Wide
22 - 2E4D Hammers

)
©
©
®

—F © T ——

I ﬂﬁ 'H‘“Ha Row No. 3
Note ~ Hammers in spaces marked 1-2-3-4-5 are || l I I I | 11 - Spacers 23/64" Wide
assembled in opposite position to 6-7-8-9-10-11. 22 - Spacers 3/16" Wide
: , 22 - 2E4D Hammers
Ref.  Part No. Ref. Part No.
No.  No. Part Name Req. No.  No. Part Name Req.

1 254D Hammer . . .. ....... . 66 11 040050 Cylinder Shaft Nut - Front. ... 1

2  3H42 Drive SheaveKey 1/4x 3/8x17/8 1 12 040051  Cylinder Shaft Nut - Rear ., .. 1

3 040007 Cylinder Bearing Housing - Front 1 650197 Soc.Hd.Set Screw 1/4x 3/8 . 1
570012  Grease Fitting . . . ........ 1 13 040052 Hammer Spacer .......... 22
650062  Hex.Hd.Cap Screw 3/8x 1-1/4 6 14 040053  CylinderKey1/4x 3/8x 19-1/2 1
650227 Sq. Hd. Set Screw 5/16 x 1- 1/4. 2 (Used before Serial #4001)

653075  Hexagon Lock Nut - 3/8..... 6 042315  Cylinder Key3/8 x 3/8 x 19-1/2 1
653034  Hexagon Jam Nut - 5/16. . . .. 2 (Used after Serial #4000)

4 040008  Cylinder Bearing Housing - Rear. 1 15 040054  Cylinder Plate Spacer ...... 11
570002 Grease Fitting . . . ........ 1 16 040055 Hammer Shaft 5/8 x 20-3/16 .. 3
650060  Hex.Hd.Cap Screw 3/8x1... 6 655017 Cotter Pin 3/16x 1-1/4 . ... 6
653075  Hexagon Lock Nut - 3/8. .. .. 6 17 040056 Hammer Stop 5/16 x 20. . .. .. 6

5 040009 Cylinder Collar - Front. ... .. 1 655004 Cotter Pin 1/8x3/4 ...... 12

6 040010 Cylinder Collar - Rear ...... 1. .18 040057 - Hammer Spacer .......... 55

7 040013  Conveyor Drive Sheave (4.25 19 040722  Cylinder Assembled. . ...... 1

Did.) v v vt i i i e 1 20 044507 Ball Bearing. .. .. ........ 1
650200  Soc.Hd.Set Screw5/16x 1/4 . 1 (Used after Serial #6000)
650206  Soc.Hd.Set Screw 5/16 x 1/2 . 1 21 520198 Ball Bearing............. 1

8 040047 Conveyor Drive Belt . ....... 1 (Two req'd before Serial #6001)

9 040048  Cylinder Shaft2-1/4x38-9/16.. 1 22 520202  Lock Washer............. 1
655522  Tapered Key 3/8x 2-1/2.... 1

10 040049 Cylinder Plate . ... ..o v\ . 12 *Hammers are packaged in sets of 66. To order
(Used before Serial #4001) set of 66 2E4D Hammers, specify setnumber
042237 Cylinder Plate . . .. ........ 12 . 2E34,
(Used after Serial #4000 and *For Replacement, order 042237 w/one 042315.
pefore Serial #6001) - o “For Replacement, Order 044498, NOTE: All
044498 Cylinder Plate . . . .. ....... 12 plates in cylinder must be replaced with trian-
(Used after Serial #6000) gular shaped plates.

17



115XD - MILL CONVEYOR and DRIVE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Used Before
Serial #4001

L_

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

18



Ref.
No.

1

O W

10
11

12
13

14

15

16

Part
No.

5H3G
042185
5H10E"

654519
042130°

654519
5H11B
5H63
5H74

653010

654026
5ET7

650117

653018

654009

654030
3E146

650201
H275

652026
653007
654024
17H386
650060
653010
654026
U10014B
040026
650052
653007
654024
040028
040030
652021
653005
654002
654022
040032
650021
650269

653007
654024
040033
653101
654002

040036
650025
650269

653007
654004
654024

Part Name Req.
Blower Spider . . .. ........ 1
(Used before Serial #4001)
Blower Spider . . .......... 1
(Used after Serial #4000)
Fan Plate . . . ............ 6

(Used before Serial #4001)

Round Head Rivet 5/16 x 1/2 . 18
Fan Plate . . .. ........... 6

(Used after Serial #4000)

Round Head Rivet 5/16 x 1/2 . 24

Blower Rim ............. 1
Blower Rim Tightener. ... ... 1
Rim Tightener Bolt 3/8 x 8-1/4 1
Hexagon Nut - 3/8 . ....... 1
Lock Washer - 3/8........ 1
Belt Tightener Pulley . ... ... 1
Hex.Hd. Cap Screw 1/2x 2-1/2 1
Hexagon Nut - 1/2 . ....... 1
Plain Washer - 1/2 ....... 4
Lock Washer - 1/2........ 1
Conveyor Sheave (8 Dia.). .... 1
Soc. Hd. Set Screw 5/16 x 5/16 2
Bearing Retainer . ......... 2

(Four req'd before Serial #6001)
Carriage Bolt 5/16 x 3/4.... 3

Hexagon Nut - 5/16 ....... 3
Lock Washer - 5/16 .. ... .. 3
‘Take-Up Angle. . . ......... 1
Hex.Hd.Cap Screw 3/8x1 .. 1
Hexagon Nut - 3/8 . ....... 1
Lock Washer - 3/8........ 1
Belt Tightener Spring ...... 1
Blower Side - Front . ... .... 1

Hex. Hd. Cap Screw 5/16 x 5-1/41

Hexagon Nut - 5/16 ....... 1
Lock Washer - 5/16 . ... ... 1
Blower Side - Rear. . ....... 1
Blower Qutlet . ........... 1
Carriage Bolt 1/4x 1/2 .... 4
Hexagon Nut - 1/4 . ....... 4
Plain Washer - 1/4 ....... 4
Lock Washer - 1/4........ 4
Blower Inlet Rim . . ......... 1

Hex.Hd.Cap Screw 5/16 x 1/2 8
Truss Head Machine Screw

5/16x3/4 ..., 5
Hexagon Nut - 5/16 ....... 13
Lock Washer -~ 5/16 . . ... .. 13

Blower Inlet Cover ........ 1
Wing Nut - 1/4 .......... 3
Plain Washer - 1/4 ....... 3

Blower Inlet End Cover. ... .. 1
Hex. Hd.Cap Screw 5/16 x 3/4 2
Truss Head Machine Screw -

5/16x3/4 .. .. ......... 2
Hexagon Nut - 5/16 ....... 4
Plain Washer - 5/16. ... ... 4
Lock Washer - 5/16 . ... ... 4

No.

17
18

19

20
21

22
23

24

25
26
27

28

29

30
31
32

33

Part
No.

040037
040042
655507
040082
650023
652028
653007
653073
654024
040083
040086
652086
653018
654009
654030
040183
040829°¢

650246
042172

650246
040830

042129
040831
0421371
042132°
042171

653010

654026

042901
652029
653007
654024

042902

042903

520063

520084

115XD - MILL CONVEYOR and DRIVE

No.
Part Name Req.
Blower Clean-Qut Cover ... .. 1
Conveyor . .............. 1
Woodruff Key 5/16 x 1 ... .. 1
Inlet Deflector. ... ..... ... 1
Hex. Hd.Cap Screw 5/16 x 5/8 2
Carriage Bolt 5/16 x 5/8. ... 2
Hexagon Nut - 5/16 . ...... 2
Hexagon Lock Nut - 5/16. ... 2
Lock Washer - 5/16 . ... ... 2
Idler Arm............... 1
Bushing . ............... 1
Carriage Bolt 1/2x 2 ...... 1
Hexagon Nut - 1/2 .. ...... 1
Plain Washer - 1/2 . ...... 1
Lock Washer - 1/2 . ...... 1
Idler Arm Bushing . ........ 1
Blower Fan Assembled ... ... 1
(Used before Serial #4001)
Sq. Hd.Set Screw i/2x3/4 .. 1
Blower Fan Assembled . ... .. 1
(Used after Serial #4000)
Sq. Hd. Set Screw 1/2x3/4 .. 1
Blower Arm Assembled ... .. 6
(Used before Serial #4001)
Blower Arm Assembled ... .. 6
(Used after Serial #4000)
Blower Arm ............. 6
(Used before Serial #4001)
Blower Arm - Front...... .. 6
(Used after Serial #4000)
Blower Arm - Rear ........ 6

(Used after Serial #4000)
Blower Arm Bolt 3/8x1..... 12
(Used after Serial #4000)

Hexagon Nut - 3/8 ........ 12
Lock Washer - 3/8........ 12

Bearing Retainer . .. ..... .. 1
(Used after Serial #6000)
Carriage Bolt 5/16x 1 ... .. 3
Hexagon Nut - 5/16 ....... 3
Lock Washer - 5/16 . . ... .. 3

Bearing Retainer . . ...... .. 1
(Used after Serial #6000)

Ball Bearing . . ... ........ 1
(Used after Serial #6000)

Ball Bearing . . . .......... 1

(Two req'd. before Serial #6001)
Bearing Collar

"For Replacement, Order 040830.
cFor Replacement, Order 042129,
For Replacement, Order 042172,

November 10, 1969

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

19



115 SAF - FEEDER TROUGH

43

Used Before
3 Serial #4001

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

39

1
Ref. Part No. Ref. Part No.

No. No. Part Name Req. No. No. Part Name Req.
1 19E27 Trough Lock Bushing . ...... 2 6 9H370 Lock Segment . . .......... 2
2 6H183 Drain Plug . . ............ 1 ki 9H371 Spring Segment . ... ....... 1
3 9H251 Chain Tightener Block ...... 1 8 9H373 Handle Stop . ............ 1

652088  Carriage Bolt 1/2x 3...... 1 650025  Hex.Hd.Cap Screw 5/16 x 3/4 2
653018 Hexagon Nut - 1/2 .. ... ... 1 6530017 Hexagon Nut - 5/16 .. ... .. 2
654009 Plain Washer - 1/2 .. ..... 1 654024 Lock Washer - 5/16....... 2
654030 Lock Washer - 1/2. .. ..... 1 9 9H374 Lock Segment Cord 3/16 x 90 . 1

4 H275 Bearing Retainer. ......... 2 10 17H387  Lock Segment Spring ... .. .. 1
652026 Carriage Bolt 5/16x 3/4. ... 3 11 DI932A Washer .. .............. 2
653007 Hexagon Nut - 5/16 .. ..... 3w T 12 D975B Drive Shaft Bearing . ....... 2
654024  Lock Washer - 5/16.,...... 3 (Includes H8352A Bushing)

5 9H349 Universal Joint w/Sq. Shaft... 1 570002 Grease Fitting . ......... 2
570004 Grease Fitting . .. ....... 1 13 H8352A  Bearing Bushing .......... 2
650035  Hex.Hd.Cap Screw 5/16 x 1-3/41 14 U10063  Lift Handle Spring . . .. ... .. 1
653074 Hexagon Lock Nut - 5/16 ... 1 15 040166 Conveyor . .. ............ 1

20



Ref.
No.

16

17
18

19

20

21

22

23

24

25

26

27

28

29

30

31

Part
No.

040171
650204

040174
040467
650025
650285
653003
653007
654000
654020
654024
040492
655507
650056
654026
040494
650021
653073
040495
650025
653007
654024
040497
650060
650269
653007
653075
654006
654024
040498

041912

650028
653007
654004
654006
654024
040499
650060
653075
654006
040502
570004
650034
653073
040503
650070
653075
040504
653072
654003
040506
650130
650323
653077
040507
650075
653075
040508

042904

650028

653073

654004
040509

042097
650236

653073
654004

No.
Part Name Req.

Conveyor Driven Sprocket (45T) . 1
Self-Locking Soc. Hd. Set Screw -
5/16x3/8 ... .
Trough Lift Spring. . .. ... ...
Conveyor Trough . .........
Hex. Hd. Cap Screw 5/16 x 3/4.
Rd.Hd. Mach. Screw #1024x1/2
Hex.Mach. Screw Nut - #1024 .
Hexagon Nut - 5/16 . . .. .. ..
Plain Washer - 3/16 . ... ...
Lock Washer - 3/16 .. .....
Lock Washer - 5/16. . . ... ..
Conveyor Shaft . . ..........
Woodruff Key 5/16 x 1. ... ..
Hex.Hd. Cap Screw 3/8 x 3/4 .
Lock Washer - 3/8 ........
Trough Hood. . . ... ........
Hex. Hd. Cap Screw 5/16 x 1/2.
Hexagon Lock Nut - 5/16 . . ..
Trough End Cover . .. ... ....
Hex. Hd. Cap Screw 5/16 x 3/4.
Hexagon Nut - 5/16 .. ... ...
Lock Washer - 5/16 .. ... ..
Conveyor Trough Rest . ... ...
Hex.Hd.Cap Screw 3/8x 1. ..
Truss Hd. Screw 5/16 x 3/4 ..
Hexagon Nut - 5/16 . . .. .. ..
Hexagon Lock Nut - 3/8 ... ..
Plain Washer - 3/8 . ... ....
Lock Washer - 5/16 ... ....
Trough Lock Bracket........
(Used before Serial #4001)
Trough Lock Bracket........ 1
(Used after Serial #4000)
Hex.Hd. Cap Screw 5/16 x 1 .. 2

[ER O U R SOl S N NN N N N PR N N N NN N U N X

Hexagon Nut - 5/16 . .. ... .. 2
Plain Washer - 5/16 . ... ... 2
Plain Washer - 3/8 . . ... ... 2
Lock Washer - 5/16. . ... ... 2
Trough Rest Bracket ... ..... 1
Hex. Hd. Cap Screw 3/8x1... 2
Hexagon Lock Nut - 3/8 ... .. 2
Plain Washer - 3/8 .. ...... 2
Universal Joint w/Sq. Tube ... 1
Grease Fitting . . ......... 1
Hex. Hd. Cap Screw 5/16 x 1-3/41
Hexagon Lock Nut - 5/16 . ... 1
Lift Support Shaft 1x17-1/8 ... 1
Hex.Hd.Cap Screw 3/8 x 2-1/4 1
Hexagon Lock Nut - 3/8 .. ... 1
Lift Support Tube . ......... 1
Hexagon Lock Nut - 5/16 . ... 1
Plain Washer - 5/16 .. ... .. 1
Lift Support Segment . . . ... .. 1
Hex.Hd.Cap Screw 1/2 x 4-1/2 1
Hex.Hd.Cap Screw 1/2x5... 1
Hexagon Lock Nut - 1/2 ... .. 1
Lift Support . . ... ... ... 1
Hex. Hd. Cap Screw 3/8 x 2-3/4 1
Hexagon Lock Nut - 3/8 ... .. 1

Universal Drive Guard - Inside . 1
(Used before Serial #4001)
Universal Drive Guard - Inside . 1
(Used after Serial #4000)
Hex.Hd. Cap Screw 5/16 x 1 . .
Hexagon Lock Nut - 5/16 . ... 1
Plain Washer - 5/16 . .. .... 3
Universal Drive Guard - Qutside 1
(Used before Serial #4001)
Universal Drive Guard - Outside 1
(Used after Serial #4000)
Hex. Hd. Cap Screw 5/16 x 4-1/21
Hexagon Lock Nut - 5/16 . ... 2
Plain Washer - 5/16 . .. .... 2

—

115 SAF

Ref.
No.

32

33

34

35

36

37

38
39
40

41
42
43

44

45

46

41

48

49
50

Part
No.

040510
655502
040511

042100

650025
653007
654004
654024
040515
650027
653072
654004
654024
040530
650267
653007
654004
654024
040531
650267
653007
654004
654024
040532
650023
654024
040535
040536
040693
650322

040733

040736
655015

040737

041147

650267

653007

654024
041148

650267
650269
653007
654004
654024
041981

650266
653007
654004
654024
042085

650290

650021

654004

654024
500221

520063
520084

- FEEDER TROUGH

No.
Part Name Req.
Conveyor Drive Shaft 1x 38-1/8. 1
Woodruff Key 3/16x3/4.... 1
Drive Shaft Guard. . ........ 1
(Used before Serial #4001)
Drive Shaft Guard - Upper.... 1

(Used after Serial #4000)
Hex.Hd. Cap Screw 5/16 x 3/4 3

Hexagon Nut - 5/16. .. ... .. 4
Plain Washer - 5/16. ... ... 3
Lock Washer - 5/16 . ... ... 3
Lift Handle . . ... ... ...... 1
Hex.Hd.Cap Screw 5/16 x 1. . 2
Hexagon Lock Nut - 5/16. ... 2
Plain Washer - 5/16. ... ... 2
Lock Washer - 5/16 . ... ... 2
Trough Side - Left Front. .. .. 1
Truss Head Screw 5/16 x 5/8. 8
Hexagon Nut - 5/16 .. ... .. 8
Plain Washer - 5/16....... 6
Lock Washer - 5/16 . . ... .. 8
Trough Side - Left Rear ... .. 1
Truss Head Screw 5/16 x 5/8. 7
Hexagon Nut - 5/16. ... .. .. 7
Plain Washer - 5/16 ...... 7
Lock Washer - 5/16 .. ... .. 7
Conveyor Trough End . ... ... 1
Hex.Hd.Cap Screw 5/16 x 5/8 3
Lock Washer - 5/16 ... .... 3
Trough End Extension. . ... .. 1
PivotRod ............ ... 2

Conveyor Drive Sprocket (16T). 1
Self-Locking Soc. Hd. Set Screw -

1/4x5/16 .. .......... 1
Trough Rest Shim .. ....... 1
Pivot Shaft 1/2x 7-3/8 . ... .. 1

Cotter Pin 3/16 x 1 ... .... 2
Universal Joint Guard. ...... 1

(Used before Serial #4001)
Trough Side - Right Front . ... 1

(Includes 040536)
Truss Head Screw 5/16 x 5/8. 2

Hexagon Nut - 5/16 . ...... 2
Lock Washer - 5/16 . ... ... 2
Trough Side - Right Rear. .. .. 1

(Inchudes 040536)
Truss Head Screw 5/16 x 5/8. 2
Truss Head Screw 5/16 x 3/4. 1

Hexagon Nut - 5/16 ... .... 3
Plain Washer - 5/16. .. .... 1
Lock Washer - 5/16 . ... ... 3
Conveyor Scraper ......... 1

(Used after Serial #4000)
Truss Head Screw 5/16 x 5/8. 5

Hexagon Nut - 5/16 . ...... 5
Plain Washer - 5/16....... 10
Lock Washer - 5/16 . ... ... 5
Drive Shaft Guard - Lower. ... 1

(Used after Serial #4000)
Rd. Hd. Sheet Metal Screw -

#14x 1/2 oo .. 2
Hex.Hd.Cap Screw 5/16 x 1/2 3
Plain Washer - 5/16. .. .. .. 3

Lock Washer - 5/16 . ... ... 3
Chain of 66 Links Including One

Plain (500043) Coupler ... .. 1
Ball Bearing . . .. ... ...... 1
Bearing Collar ........... 1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

2



115 SAF - FEEDER DRIVE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

65

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

22



Ref.
No.

1
2

© co

10

11
12

13
14
15
16
17
18
19

20

21
22

23

24
25

26

27
28

29
30

31

Part
No.

6H40
650203
3E42A

5ET7
652129
653018
654009
654030
3E126A
650206
9H191A
650123
653077
H217
9H242B

A262
H267

H275
652026
653007
654024

9H322

9H324
650204

650206
17H325

9H330
9H332
D932A
H6053
H8054

H8315
650195
D9048C
570002
570005
570012
D913%A
U10117

B11029A
650025
650029
653007
654024

040165

040173

044257
040368%

650206
042194

650207

040374
650206
040435
040477
040541
650028
654004
654024
040544
650025
650060
653007
653010
654006
654024
654026

No.

Part Name Req.
Conveyor Driven Sheave (9 dia. ). . 1
Soc. Hd. Set Screw 5/16 x 3/8 . . 1

Variable Sheave Key

5/16x 5/16 x3 . .......... 1
Belt Tightener Pulley . ....... 2
Carriage Bolt 1/2 x 2-1/4 . .. 2
Hexagon Nut - 1/2 .. ... ... 2
Plain Washer - 1/2 .. ..... 4
Lock Washer - 1/2. .. .. ... 2

Conveyor DrivenSheave (11 dia.) 1
Soc. Hd. Set Screw 5/16 x 1/2 . 2

Variable Control Lever. ... .. 1
Hex. Hd. Cap Screw 1/2x 3-1/4 1
Hexagon Lock Nut - 1/2 . ... 1

Throw-Out Lever Dog. . ..... 1

V-Belt « v v v v i i e 2
(Used after Serial #4875)

Lever Dog Spring. . ... ..... 1

Shim Washer. . .. ...... ... 1
(Used after Serial #4875)

Bearing Retainer . .. ....... 8
Carriage Bolt 5/16 x 3/4. ... 12
Hexagon Nut - 5/16 . ...... 12
Lock Washer - 5/16 . ... ... 12

Variable Control Sheave .. ... 1

Sheave Flange . .. ... ...... 2
Self-Locking Soc. Hd. Set Screw -
5/16 x3/8 ..o 2
Soc.Hd. Set Screw 5/16 x 1/2 . 2

SPACET « v v v v v e e 1

Shifter Bearing Housing ..... 1

Adjusting Nut .. ......... .1

Washer ................ 10

Shifter Pivot Bushing ... .... 2

Washer ................ 1
(Used after Serial #4000)

SetCollar............... 2

Soc. Hd. Set Screw 1/4x 1/4.. 2
Pivot Bearing (Includes D9139A) 4

Grease Fitting. . . .... .. .. 1

Grease Fitting. . . ... ..... 1

Grease Fitting. . .. ... .. .. 2
Bearing Bushing. . .. ....... 4
Variable Sheave Key

5/16 x 5/16 x4 . ......... 2
Bearing Retainer .. ... 8

Hex. Hd, Cap Screw 5/16 x 3/4 8
Hex. Hd. Cap Screw 5/16x1-1/4 8

Hexagon Nut - 5/16 .. ..... 16
Lock Washer - 5/16 . ... ... 16
Variable Drive Belt .. ...... 1
Variable Drive Spring. . ... .. 1

(Used before Serial #4876)

Variable Drive Spring.......
(Used after Serial #4875)

Feeder Drive Sheave (5dia.) .. 1
(Used before Serial #4001)
Soc. Hd. Set Screw 5/16 x 1/2 . 1

Feeder Drive Sheave (5dia.) .. 1
(Used after Serial #4000)
Self-Locking Soc. Hd. Set Screw -

5/16x 1/2 . ... o oo 1
Feeder Drive Sheave........ 1
Soc. Hd. Set Screw 5/16 x 1/2 . 1
Access Hole Cover . . ... .. .. 1
Trough Pivot Frame . .. ..... 1

Pivot Mounting Bracket - Upper 1
Hex. Hd.Cap Screw 5/16x 1.. 3
Plain Washer - 5/16 . .. .. .. 8
Lock Washer - 5/16 .. ... .. 3

Feeder Drive Support - Rear .. 1

" Hex.Hd.Cap Screw 5/16 x 3/4 17

Hex.Hd.Cap Screw 3/8x 1 .. 2
Hexagon Nut - 5/16 .. ..... 7
Hexagon Nut - 3/8 . ....... 2
Plain Washer - 3/8........ 2
Lock Washer - 5/16 . ... ... 7
Lock Washer - 3/8 ........ 2

Ref
No.

32

33

34

35

36
37
38
39
40

41

42

43
44

45

46

47

48

49

. Part
No.

040545
650025
650028
650060
653007
653010
654006
654024
654026

040550
653007
654024

040553
652026
653007
654024

040555
652026
653007
654024

040557
653007
654024

040559
650025
653007
654024

040561
650025
653007
654024

040562
570014

040563
570006

040566
650025
653007
654024

040567
650032
650269
653007
654024

040568

040569
650025
653007
654024

040570
650029
653007
654024

040571
650025
653007
654024

040572

650028
653007
654004
654024
040573

044655
655505
655019

040576

040577

No.
Part Name Req.

Pivot Mounting Bracket - Lower 1
Hex. Hd. Cap Screw 5/16 x 3/4 17
Hex.Hd.Cap Screw 5/16 x 1 .. 1
Hex.Hd.Cap Screw 3/8x 1... 2
Hexagon Nut - 5/16. .. ..... 8
Hexagon Nut - 3/8 . ....... 2
Plain Washer - 3/8........ 2
Lock Washer - 5/16 .. ... .. 8
Lock Washer - 3/8 .. ...... 2

Variable Drive Cover ... .... 1
Hexagon Nut - 5/16. . ... ... 3
Lock Washer - 5/16 ... .... 3

Variable Plate - Upper . ... .. 1
Carriage Bolt 5/16 x 3/4.... 2
Hexagon Nut - 5/16. . ... ... 5
Lock Washer - 5/16 .. ... .. 5

Variable Plate - Lower . ..... 1
Carriage Bolt 5/16 x 3/4.... 2

Hexagon Nut - 5/16. .. .. ...

Lock Washer - 5/16 .. ... .. 5
Belt Tightener Support. . ..... 1
Hexagon Nut - 5/16. .. ... .. 4
Lock Washer - 5/16 .. ... .. 4
Bearing Support - Inside ... .. 1
Hex.Hd.Cap Screw 5/16 x 3/4 4
Hexagon Nut - 5/16. . ...... 6
Lock Washer - 5/16 . .. .... 6

Variable Housing - Lower . ... 1
Hex.Hd.Cap Screw 5/16 x 3/4 5
Hexagon Nut - 5/16 . ...... 5

Lock Washer - 5/16 .. ..... 5
Sheave Flange . ........... 1
Grease Fitting . . . ........ 1
Pivot Flange .. ........... 2
Grease Fitting . . . ... .. ... 2

Driven Shaft Bearing Bracket . . 1
Hex.Hd.Cap Screw 5/16 x 3/4 4
Hexagon Nut - 5/16........ 4
Lock Washer - 5/16 . ...... 4

Shifter Brace . .. ... .. ..... 1
Hex. Hd. Cap Screw 5/16 x 1-1/2 1
Truss Head Screw 5/16x 3/4. 1
Hexagon Nut - 5/16........ 2

Lock Washer - 5/16 .. ... .. 2
Shifter Brace Spacer........ 1
Lock Segment. . ... ........ 1

Hex.Hd.Cap Screw 5/16 x 3/4 3

Hexagon Nut - 5/16. . ...... 3

Lock Washer - 5/16 .. ... .. 3
CamLock . .............. 1

Hex.Hd.Cap Screw 5/16x1-1/4 1

Hexagon Nut - 5/16. .. .. ... 1

Lock Washer - 5/16 .. ..... 1
Shifter Clamp. . . . ... ... ... 2

Hex.Hd.Cap Screw 5/16 x 3/4 4

Hexagon Nut - 5/16. .. ..... 4

Lock Washer - 5/16 . ...... 4
Shifter Link. .. ... ... ..... 2

(Used before Serial # 4876)
Hex.Hd.Cap Screw 5/16 x 1 .. 4

Hexagon Nut - 5/16. .. .. ... 4
Plain Washer - 5/16 .. ... .. 6
Lock Waaher - 5/16 .. ..... 4

Idler Arm . ....... ... 1
(Used before Serial #4876)

Idler Arm .. .......0 .. 1
(Used after Serial #4875)
Woodruff Key 1/4x 1....... 1
Cotter Pin 3/16 x 1-1/2 .. ... 1

Belt Tightener Bracket . ..... 2
(Used before Serial #4876)

Shifter Handle. . ... ..... ... 1

PARTS LIST CONTINUED ON NEXT PAGE

115 SAF - FEEDER DRIVE

23



115 SAF - FEEDER DRIVE

Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
51 040581 Shifter Stop. ............. 1 71 040606 Feeder Support - Front . ... .. 1
650025  Hex.Hd.Cap Screw 5/16 x 3/4 2 650060 Hex.Hd.Cap Screw 3/8x 1... 2
653004  Hexagon Nut - 1/4 .. ...... 2 653010  Hexagon Nut - 3/8......... 2
654002  Plain Washer - 1/4 . ... ... 2 654006  Plain Washer - 3/8. . ... ... 2
654021  Lock Washer - 1/4..... ... 2 654026  Lock Washer - 3/8 .. ...... 2
52 040582 Lever Dog Housing. . ... .... 1 72 040607 Driven Sheave Guard........ 1
650025 Hex.Hd. Cap Screw 5/16 x 3/4 2 73 040611 Drive Gear Guard. ......... 1
653007  Hexagon Nut - 5/16 . ...... 2 650023  Hex.Hd.Cap Screw 5/16 x 5/8. 4
654004 Plain Washer - 5/16. ... ... 2 - 654024 Lock Washer - 5/16 .. .. ... 4
654024 Lock Washer - 5/16 . ... ... 2 74 040612 Variable Housing Brace. .. ... 1
53 040584  Tightener Bracket Spacer . ... 1 650025  Hex.Hd.Cap Screw 5/16 x 3/4 2
(Used before Serial #4876) 652026 Carriage Bolt 5/16 x 3/4 . ... 2
044659 Tightener Bracket Spacer . ... 1 653007 Hexagon Nut - 5/16. ... ... . 4
(Used after Serial #4875) 654004 Plain Washer - 5/16 . ... ... 2
650025 Hex.Hd.Cap Screw 5/16 x 3/4 4 654024 Lock Washer - 5/16 . ...... 4
653007 Hexagon Nut - 5/16 ... .. .. 4 75 040629 Shifter Support. ........... 1
654024  Lock Washer - 5/16 .. ... .. 4 650025  Hex.Hd.Cap Screw 5/16 x 3/4 1
54 040585 = Variable Drive Shaft 1 x 11—3/4 1 653007  Hexagon Nut - 5/16. ... ... . 1
570002  Grease Fitting. . .. ....... 1 654024  Lock Washer - 5/16 .. .. ... 1
55 040586 Variable Driven Shaft 1x 15 .. 1 76 040630 Shifter Shim. . . ........... 2
655505 Woodruff Key 1/4x 1 ...... 1 i 040639 Feeder Drive Sheave Key -
655507  Woodruff Key 5/16 x 1 .. ... 1 1/4x 1/4x3-1/2 ......... 1
655019 Cotter Pin 3/16 x 1-1/2. . . . . 1 8 040656 Variable Spring Guard. ... ... 1
56 040587 Variable Speed Crank . . ... .. 1 650023 Hex.Hd.Cap Screw 5/16 x 5/8. 2
655019  Cotter Pin 3/16 x 1-1/2 . ... 1 653007  Hexagon Nut - 5/16. ... .. .. 2
653047  Hexagon Jam Nut - 5/8..... 2 654024  Lock Washer - 5/16 ... ... . 2
653083 Hexagon Slotted Nut - 5/8 ... 1 79 040714 Feeder Support Shim........ 4
654012 Plain Washer - 5/8 ....... 2 80 040734 Feeder Swing Stop. . . ....... 1
57 040590 Crank Holder Bracket....... 1 650060 Hex.Hd.Cap Screw 3/8x1... 2
(Used before Serial #4001) 653010 Hexagon Nut - 3/8 ........ 2
042182 Crank Holder Bracket....... 1 654026 Lock Washer - 3/8 ........ 2
(Used after Serial #4000) 81 040983 Conveyor Drive Gear (14T) ... 2
650269  Truss Head Screw 5/16 x 3/4. 2 82 040984  Driven Gear (19T) ......... 2
653007 Hexagon Nut - 5/16 . ... ... 2 83 041980 Belt Guide. ... ........... 1
654024  Lock Washer - 5/16 . ... ... 2 (Used after Serial #4000)
58 040591 BeltGuide. . .. ........... 1 650023  Hex.Hd.Cap Screw 5/16 x 5/8. 2
(Two req'd before Serial #4001) 653007  Hexagon Nut - 5/16........ 2
59 040592 Pivot Drive Shaft 1x 19-7/16.. 1 654004 Plain Washer - 5/16 . ... ... 2
655507  Woodruff Key 5/16 x 1 .. ... 2 654024  Lock Washer - 5/16 ... .... 2
655019 Cotter Pin 3/16 x 1-1/2 1 84 044258 Spring Retainer ........... 1
60 040593 Pivot Support Shim . ........ 1 (Used after Serial #4875)
61 040594 Feeder Support Upright ... .. 1 85 044653 Shifter Link - Upper ........
650025  Hex.Hd.Cap Screw 5/16 x 3/4 3 (Used after Serial #487 5)
653007  Hexagon Nut - 5/16 . ... ... 3 650028  Hex.Hd.Cap Screw 5/16 x 1 .. 3
654024  Lock Washer - 5/16 . . . . . . . 3 653007  Hexagon Nut - 5/16........ 3
62 040595  Drive Shaft - Upper 1x 10-3/4. 1 654004  Plain Washer - 5/16 . ... ... 5 -
655507 Woodruff Key 5/16 x 1 .. ... 1 654024 Lock Washer - 5/16 . ... ... 3
655019 Cotter Pin 3/16 x 1-1/2 1 86 044654 Shifter Link - Lower........ 1
63 040596  Drive Shaft Bearing Bracket .. 1 (Used after Serial #4875)
652026  Carriage Bolt 5/16 x 3/4. . .. 4 650028  Hex.Hd.Cap Screw 5/16 x 1 .. 1
653007  Hexagon Nut - 5/16 .. .. ... 4 653007  Hexagon Nut - 5/16 .. ... .. 1
654024  Lock Washer - 5/16 . . . . . . . 4 654004  Plain Washer - 5/16 .. ... .. 1
64 040597  Shifter Arm .. ........... 1 654024 Lock Washer - 5/16 ... . ... 3
(Used before Serial #4876) 817 044657 Idler Bracket - Front ....... 1
650200  Soc.Hd.Set Screw 5/16 x 1/4 . 1 (Used after Serial #4875)
044660 Shifter Arm . ............ 1 88 044658 Idler Bracket - Rear........
(Used after Serial #4875) (Used after Serial #4875)
650200  Soc.Hd.Set Screw 5/16 x 1/4 . 1 89 044663 Gusset - Lower . ........ o1
65 040600 = Spring Guide ............. 1 (Used after Serial #4875)
(Used before Serial # 4876) 650025 Hex.Hd.Cap Screw 5/16x1.. 2
66 040601  Feeder Drive Brace - Front .. 1 652026  Carriage Bolt 5/16x 1 .. ... 2
650021  Hex.Hd.Cap Screw 5/16 x 1/2 1 653007  Hexagon Nut - 5/16. .. ... .. 4
650023  Hex.Hd.Cap Screw 5/16 x 5/8 7 654004 Plain Washer - 5/16 .. ... .. 2
653007 Hexagon Nut - 5/16. .. ... .. 7 654024 Lock Washer - 5/16 . ... ... 2
653073 Hexagon Lock Nut - 5/16. ... 1 90 520063 Ball Bearing . ............ 4
654024 Lock Washer - 5/16....... 7 91 520084  Bearing Collar............ 4
67 040602 Lock Cam Bushing . ........ 1 92 520146 Ball Bearing . ............ 1
68 040603 Pivot Bearing Spacer ....... 2 93 520209 Thrust Bearing . .......... 1
69 040604 Feeder Brace - Upper....... 1 94 - 540023 Retaining Ring . . ... ....... 2
650025 Hex.Hd. Cap Screw 5/16 x 3/4 5 95 540024 Retaining Ring . . .......... 1
653007  Hexagon Nut - 5/16 .. ... .. 5 :
654024  Lock Washer - 5/16 . ... ... 5 NOTE: See page 25 for Swinging Auger Feeder
70 040605  Variable Control Pivot Bracket 2 Hopper.
650028  Hex.Hd.Cap Screw 5/16x 1. . 4
653007  Hexagon Nut - 5/16 ., ... ... 4 AFor Replacement, Order 042194,
654024  Lock Washer - 5/16 .., ... .. 4

24



115MX - HOPPER

2

HAY FEEDER

CONNECTING CHUTE

5

PLAIN MILL
Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 17H198A Support Adjustment Bolt . . .. .. 1 10 040636 Chute Side - Front . . . ... ... 1
653010 Hexagon Nut - 3/8 . .. ...... 1 652048 Carriage Bolt 3/8x 1 ...... 3
2 9H300 Hair Pin Cotter............ 3 653010  Hexagon Nut - 3/8 .. ...... 3
3 H6053 SPaCer . v v v i it 2 654026 Lock Washer - 3/8........ 3
4 040170 Hinge. . ... ... ... ... .. 1 11 040637 Chute Side ~- Rear . ........ 1
652118  Carriage Bolt 1/4x 5/8 ... .. 8 652048  Carriage Bolt 3/8x 1...... 3
653005 Hexagon Nut - 1/4 . ........ 8 653010 Hexagon Nut - 3/8 .. ...... 3
654022 Lock Washer - 1/4 . ....... 8 654026 Lock Washer - 3/8........ 3
5 040613 Shutter . ................ 1 12 040640 Hinge Spacer. ............ 1
6 040614 Magnet Hole Cover ... ...... 1 13 040720 Plain Hopper (Includes 040614). 1
650263 Truss Head Screw 1/4x 3/4 .. 6 653093  Wing Nut - 5/16 . ........ 2
653005 Hexagon Nut - 1/4 ... ...... 6 653098 Wing Nut - 3/8........... 1
654022 Lock Washer - 1/4 .. ...... 6 654004 Plain Washer - 5/16. ... ... 2
7 040615  Hopper (Includes 040614) ... .. 1 654007 Plain Washer - 3/8 ....... 1
653093 Wing Nut - 5/16 . ......... 2 14 040836 Bale Chute . ............. 1
654004  Plain Washer - 5/16 ....... 2 652021  Carriage Bolt 1/4x 1/2 . ... 10
8 040631 Hopper COVer . ... ... ...... 1 653005  Hexagon Nut - 1/4 ... ..... 10
(Used before Serial #4001) 654022 Lock Washer - 1/4 .. ..... 10
042180 Hopper Cover . .. .. ........ 1 15 040842 Bale Hopper . . ........... 1
(Used after Serial #4000) 16 040846 Hopper Support . .......... 1
650025  Hex.Hd.Cap Screw 5/16 x 3/4 .11 650027  Hex.Hd.Cap Screw 5/16 x 1.. 2
653007  Hexagon Nut - 5/16 . ....... 11 653007  Hexagon Nut - 5/16 . ...... 2
654024 Lock Washer - 5/16........ 11 654024 Lock Washer - 5/16 . .. .. .. 2
9 040635 Chute Bottom . ............ 1 17 040849 Feeder Support Tube. . ... ... 1
650025  Hex.Hd.Cap Screw 5/16 x 3/4 . 4 18 040850 Support Lock Pin . ... ...... 1
650028 Hex.Hd. Cap Screw 5/16 x 1 2 19 040851 Support Segment - Front . . ... 1
653007 Hexagon Nut - 5/16 .. ... ... 6 650027 Hex.Hd.Cap Screw 5/16x 1.. 2
654004  Plain Washer - 5/16 . ...... 4 653007  Hexagon Nut - 5/16 . ...... 2
654024  Lock Washer - 5/16........ 6 654024  Lock Washer - 5/16 . ... ... 2
) 20 040852 Support Segment - Rear .. ... 1
21 042167 Baffle ....... e 1

25




115 HF - HAY FEEDER

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref. Part No.

No. No. Part Name Req.

1 THT3 Washer . . ... ........... 2
(Used alter Serial #4000)

2 5E77 Belt Tightener Pulley ...... 1
650126  Hex.Hd.Cap Screw 1/2 x 3-3/4 1
653018  Hexagon Nut - 1/2. .. ... .. 1
654009 Plain Washer - 1/2 .. ... .. 2
654030  Lock Washer - 1/2 .. ... .. 1

3 9H202A Drive Sprocket (14T) .. ... .. 2
650322 Self-Locking Soc. Hd. Set Screw -

1/4x5/16 ... ... ... 2

4 17TH238  Pivot Arm Bushing ........ 2

5 9H255 Driven Sprocket (28 T). ... .. 2
650211 Self-Locking Soc. Hd. Set Screw -

3/8x5/16 ... .. ....... 2
6 9H300 Hair Pin Cotter ... ....... 1
(Used after Serial #4000)

7 9H359 Driven Sheave (7 dia.)...... 1

8 17H395 Idler ArmHub . .......... 1

9 D932A Washer .. .............. 1

(Used after Serial #4000)
10 H6053 Safety Handle Spacer . ...... 4
(One req'd before Serial #4001)

11 H7846 Bearing Retainer ......... 4
652026  Carriage Bolt 5/16x 3/4 ... 6
653007  Hexagon Nut - 5/16 . .., .. .. 6
654024  Lock Washer - 5/16. ... ... 6

12 H8049 Belt Tightener Spring ...... 1

(Used before Serial #4001)
042000 Belt Tightener Spring ... ...
(Used after Serial #4000)

13 H8315 SetCollar . ............. 2
650195  Soc.Hd.Set Screw 1/4x 1/4 . 2

14 H8352 Equalizer Bushing......... 2

15 H8352A  Pivot Arm Bushing .. ...... 2

16  B11221  Driven Sheave Key 5/16x 5/16x2 1

17 B11242  Lift Arm Bushing ... ...... 3

18 M12118 Spring Rod Washer .. ....... 1

26

21
22

24
25
26

R13055
041165

040170
652118
653005
654022

040210

040466
650206

040496
650025
653007
654024

040500

040568

040571
650025
653007
654024

Part Name
Bearing Bracket Spacer. ... .. 1
(Used before Serial #4001)
Bearing Bracket Spacer ..... 1

(Used after Serial #4000)

Hopper Hinge

Carriage Bolt 1/4 x 5/8

Hexagon Nut - 1/4
Lock Washer - 1/4

Drive Belt

Drive Sheave (5dia.)........
Soc. Hd. Set Screw 5/16 x 1/2 .

Idler Pivot

Hex.Hd.Cap Screw 5/16 x 3/4 2

Hexagon Nut - 5/16

Lock Washer -
Equalizer Spring

5/16 . ... ...

Safety Handle Spacer........

Lift Arm Clamp

Hex.Hd.Cap Screw 5/16 x 3/4 8

Hexagon Nut - 5/16. .. .....

Lock Washer -

5/16 .. .....



Ref.
No.

27

28
29

30

31

32

33

34

35

36
37

38

39

40

41

Part
No.

040635
650028
650029
653007
654004
654024

040640

040661
655507

040666
655502
655507

0406694

042663

650028
650034
650036
653007
654004
654024
040672

570003
570007
042145

570003
570005
040675

570003
570007
042147

570002
570008
040676

570009
040679

042183

650025
653007
654024
040681
040684
655502
040685
650269
653007
654024
040686
650025
653007
654024
0406817
650023
650267
653007
654024
040690

042133

650028
653007
654004
654024

No.
Part Name Req.
Hopper Bottom ... ... ...... 1

Hex.Hd.Cap Screw 5/16 x 1 .. 4
Hex.Hd. Cap Screw 5/16 x 1-1/42

Hexagon Nut - 5/16 . .. .. ... 6
Plain Washer - 5/16 . ... ... 6
Lock Washer - 5/16 .. ... .. 6
Hinge Spacer . ............ 1
Roller - Upper .. .. ........ 1
Woodruff Key 5/16 x 1. ... .. 1
Roller - Lower . ... ........ 1
Woodruff Key 3/16x 3/4 . ... 1
Woodruff Key 5/16 x 1 ... ... 1
Safety Handle . . . ... ... .... 1
(Used before Serial #4551)
Safety Handle . . . ... ... .... 1

(Used after Serial #4550)

Hex.Hd.Cap Screw 5/16 x 1 .. 1
Hex.Hd. Cap Screw 5/16 x 1-3/41
Hex.Hd.Cap Screw 5/16 x 2 .. 1

Hexagon Nut - 5/16 . ... .... 3
Plain Washer - 5/16 ... .... 5
Lock Washer - 5/16. .. ... .. 3
Pivot Arm - Front ......... 1

(Used before Serial #4001)
(Includes One 17H238 and One
H8352A Bushing)

Grease Fitting . . ... ...... 1
Grease Fitting . . ... ...... 1
Pivot Arm - Front . ........ 1

(Used after Serial #4000)
(Includes One 17H238 and One
H8352A Bushing)

Grease Fitting . .. ... ..... 1
Grease Fitting . ... ....... 1
Pivot Arm - Rear . . ........ 1

(Used before Serial #4001)
(Includes One 17H238 and One
H8352A Bushing)
Grease Fitting . .. ........ 1
Grease Fitting . . ... ...... 1
Pivot Arm - Rear .. ........
(Used after Serial #4000)
(Includes One 17H238 and One
H8352A Bushing)

Grease Fitting . . ......... 1

Grease Fitting . ... ....... 1
Roller Equalizer........... 2

(Includes H8352 Bushing)

Grease Fitting .. ......... 4
Crusher Roller Cover . ...... 1

(Used before Serial #4001)
Crusher Roller Cover . ...... 1

(Used after Serial #4000)
Hex. Hd.Cap Screw 5/16 x 3/4. 11

Hexagon Nut - 5/16 . .. ... .. 11
Lock Washer - 5/16 .. .. ... 11
Roller Lift Arm ........... 1
Feeder Drive Shaft 1x 7-5/8 .. 1
Woodruff Key 3/16 x 3/4 .... 1
Bumper Support Angle . ... ... 2
Truss Head Screw 5/16 x 3/4 . 2
Hexagon Nut - 5/16 . . ... ... 2
Lock Washer - 5/16 ....... 2
Spring Stop ... ...... .. ... 2
Hex.Hd.Cap Screw 5/16 x 3/4. 4
Hexagon Nut - 5/16 . ... .. .. 4
Lock Washer - 5/16 . ... ... 4

Chain Guard - Front . ....... 1
Hex.Hd. Cap Screw 5/16 x 5/8. 3
Truss Head Screw 5/16 x 5/8 . 1

Hexagon Nut - 5/16 .. ... ... 4
Lock Washer - 5/16 ....... 4
Spring Guide . ............ 2
(Used before Serial #4001)
Spring Guide ............. 2

(Used after Serial #4000)

Hex.Hd.Cap Screw 5/16x 1 .. 2
Hexagon Nut - 5/16 . ... .., . 2
Plain Washer - 5/16 . ... ... 2
Lock Washer - 5/16. .. ... .. 2

Ref.
No.

42

43

44

45

46

47
48

49

50

51

52

53

54
55

56

57

58

59
60
61

Part
No.

040694
652048
653010
654026

040697
652048
653010
654026

040698
650025
653007
654024

040699
650025
650034
653007
654024

040700
650025
653007
654024

040704

040708

655006
042140

650028
653007
654004
654024
655505
040710.
650028
653007

654004

654024
040711
650269
653007
654004
654024
040712
650023
650267
653007
654024
040713
650028
653007
654004
654024
040715

042142
041183
042135
042136
655015
500222

500223

520063
520084
620041

115 HF - HAY FEEDER

No.

Part Name Req.

Side Plate - Front . .. ....... 1
Carriage Bolt 3/8x 1....... 3
Hexagon Nut - 3/8 . ........ 3
Lock Washer - 3/8 ........ 3
Side Plate - Rear. .. ........ 1
Carriage Bolt 3/8x 1....... 3
Hexagon Nut - 3/8 . ... ..... 3
Lock Washer - 3/8 ........ 3
Drive Shaft Bearing Support ... 1
Hex. Hd. Cap Screw 5/16 x 3/4 . 2
Hexagon Nut - 5/16 .. ...... 2

Lock Washer - 5/16. .. ... .. 2
Drive Bearing Bracket - Inside . 1
Hex. Hd. Cap Screw 5/16 x 3/4 . 2
Hex. Hd.Cap Screw 5/16x 1-3/4 1
Hexagon Nut - 5/16 . . ... ... 2

Lock Washer - 5/16. .. ... .. 2
Drive Belt Guard .......... 1

Hex. Hd. Cap Screw 5/16 x 3/4 . 2

Hexagon Nut - 5/16 .. ... ... 2

Lock Washer - 5/16. . ...... 2
Shifter Safety Pivot . ........ 1
Spring Rod . . ............. 1

(Used before Serial #4001)

Cotter Pin 1/8x 1. ........ 1
Spring Rod . . ............. 1

(Used after Serial #4000)
Hex.Hd.Cap Screw 5/16 x 1. .. 1
Hexagon Nut - 5/16 .. ...... 1
Plain Washer - 5/16 ....... 1
Lock Washer - 5/16........ 1
Cotter Pin1/8x 1......... 1
Roller Lift Segment - Front ... 1
Hex.Hd.Cap Screw 5/16 x 1. .. 1
Hexagon Nut - 5/16 . ....... 1
Plain Washer - 5/16 ....... 1
Lock Washer - 5/16........ 1
Roller Lift Segment - Rear . ... 1
Truss Head Screw 5/16 x 3/4. . 1
Hexagon Nut - 5/16 ... ..... 1
Plain Washer - 5/16. . ...... 1
Lock Washer - 5/16. . ...... 1
Bearing Bracket - Support. .. .. 1
Hex. Hd. Cap Screw 5/16 x 5/8 . 2
Truss Head Screw 5/16 x 5/8 . 2
Hexagon Nut - 5/16 . ....... 4
Lock Washer - 5/16........ 4
Safety Stop . . ... ... oL, 1
Hex.Hd.Cap Screw 5/16 x 1. .. 1
Hexagon Nut - 5/16 . .. ..... 1
Plain Washer - 5/16 ....... 1
Lock Washer - 5/16........ 1
Spring Pivot Rod . . .. ....... 1
(Used before Serial #4001)

Spring Pivot Rod . . .. ....... 1
(Used after Serial #4000)

Belt Guide . .............. 1
(Used after Serial #4000)

Washer . ................ 1
(Used after Serial #4000)

Roller Adjustment Pin ....... 1
(Used after Serial #4000)
Cotter Pin 3/16x 1 ........ 1

Chain of 45 Links Including One
Plain (500043) and One Offset
(500044) Coupler . .. ....... 1

Chain of 47 Links Including One
Plain (500043) and One Offset

(500044) Coupler . ... ...... 1
Ball Bearing. ............. 2
Bearing Collar . ........... 2
Stem Bumper . ............ 2

AFor Replacement, Order 042633.



115 HF - HAY FEEDER DRIVE

Used before Serial
#6001

Part
No.
H275
652026
653007
654024
9H322
9H324
650204
650206
17H325
9H330
9H332
DI932A
H6053
Ref.  Part No. 18 H8030
No. No Part Name Req. 19 HB8054
1 6H40 Driven Sheave (9 dia.) ... ... 1 20 U10117
650203 Soc. Hd. Set Screw 5/16 x 3/8. 1
2 3E42A Variable Sheave Key - 21 040165
5/16 x 5/16 x 3 ... ...... 1 22 040173
3 SET7 Belt Tightener Pulley ... ... 2
652128  Carriage Bolt 1/2x 2-1/4 .. 2 044257
653018  Hexagon Nut - 1/2 . ... ... 2
654009  Plain Washer - 1/2 . ... ... 4 23 040544
654030 Lock Washer - 1/2 .. ... .. 2 650025
4 3E126A Driven Sheave (11dia.) .. ... 1 650060
650206  Soc.Hd.Set Screw 5/16 x 1/2 2 653007
5 9H191A Variable Control Lever . . ... 1 653010
650122  Hex.Hd.Cap Screw 1/2 x 3-1/4 1 654006
653077  Hexagon Lock Nut - 1/2 . ... 1 654024
6 H217 Throw-Out Lever Dog ... ... 1 654026
7 9H242B  V-Bell ................ 2 24 040545
8 A262 Lever Dog Spring . ... ... .. 1 650025
9 H267 Shim Washer . .. ... ... ..., 1 650028
(Used after Serial #6375) 650060

28

Used before Serial
#6001

No.

Part Name Req.
Bearing Retainer . ......... 8
Carriage Bolt 5/16 x 3/4 . ... 12
Hexagon Nut - 5/16. . ... ... 12
Lock Washer - 5/16 .. ... .. 12
Variable Control Sheave .. ... 1
Sheave Flange .. .......... 2

Self-Locking Soc. Hd. Set Screw -
5/16x3/8 . ........... 2
Soc.Hd. Set Screw 5/16 x 1/2 ., 2
Bearing Spacer
Shifter Bearing Housing. .. ... 1
Adjusting Nut
Washer................. 1
Shifter Pivot Bushing
(Two req'd before Serial #4001)
Bearing Spacer
Washer................. 1
(Used after Serial #6000)
Variable Sheave Key -
5/16 x 5/16 x 4

Variable Drive Spring . . .. ... 1
(Used before Serial #001)
Variable Drive Spring . . . .
(Used after Serial #6000)
Feeder Drive Support - Rear . .
Hex. Hd. Cap Screw 5/16 x 3/4
Hex. Hd.Cap Screw 3/8x 1. ..
Hexagon Nut - 5/16
Hexagon Nut - 3/8
Plain Washer - 3/8
Lock Washer - 5/16
Lock Washer - 3/8
Mounting Bracket - Lower . . . .
Hex.Hd. Cap Screw 5/16 x 3/4
Hex. Hd.Cap Screw 5/16 x 1. .
Hex.Hd.Cap Screw 3/8x 1. ..

[ S R FCN IR R i




Ref.
No.

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39
40

41

42

43

44

45

Part
No.

653007
653010
654006
654024
654026
040550
653007
654024
040553
652026
653007
654024
040555
652026
653007
654024
040557
653007
654024
040559
654025
653007
654024
040561
650025
653007
654024
040562
570014
040566
650025
653007
654024
040567
650032
650269
653007
654024
040568
040571
650025
653007
654024
040572

650028
653007
654004
654024
040573

655505
655019
044655

650200
040576

040577
040581
650005
653005
654002
654022
040582
650025
653007
654004
654024
040584

044659

650025
653007
654024
040585
570002
040586
655505
655507
655019
040587
655019
653047
653083
654012

No.

Part Name Req.
Hexagon Nut - 5/16. . ...... 8
Hexagon Nut - 3/8 ........ 2
Plain Washer - 3/8........ 2
Lock Washer - 5/16 . ...... 8
Lock Washer - 3/8 .. ...... 2
Variable Drive Cover . ...... 1
Hexagon Nut - 5/16. .. ... .. 3
Lock Washer - 5/16 .. ... .. 3
Variable Plate - Upper . ..... 1
Carriage Bolt 5/16 x 3/4 . ... 2
Hexagon Nut - 5/16....,... 5
Lock Washer - 5/16 . ...... 5
Variable Plate - Lower .. .... 1
Carriage Bolt 5/16 x 3/4 . ... 2
Hexagon Nut - 5/16 ....... 5
Lock Washer - 5/16 ... .... 5
Belt Tightener Support. ... ... 1
Hexagon Nut - 5/16. .. ..... 4
Lock Washer - 5/16 ... .... 4
Bearing Support - Inside .. ... 1

Hex.Hd.Cap Screw 5/16 x 3/4 4
Hexagon Nut - 5/16........ 6
Lock Washer - 5/16 . . ... .. 6

Variable Housing - Lower . ... 1
Hex.Hd. Cap Screw 5/16 x 3/4 5
Hexagon Nut - 5/16. . ......
Lock Washer - 5/16 .. ... .. 5

Sheave Flange . ........... 1
Grease Fitting . . .. ....... 1

Driven Shaft Bearing Bracket .. 1
Hex.Hd.Cap Screw 5/16 x 3/4 4
Hexagon Nut - 5/16. . ... ... 4
Lock Washer - 5/16 .. ... .. 4

Shifter Brace. ... ......... 1
Hex. Hd. Cap Screw 5/16 x 1-1/21
Truss Head Screw 5/16 x 3/4 . 1

Hexagon Nut - 5/16. .. ... .. 2
Lock Washer - 5/16 . . ... .. 2
Shifter Brace ~ Spacer ...... 1
Shifter Clamp .. .......... 2
Hex. Hd.Cap Screw 5/16 x 3/4 4
Hexagon Nut - 5/16........ 1
Lock Washer - 5/16 . ...... 4
Shifter Link. . ............ 2

(Used before Serial #6001)
Hex.Hd.Cap Screw 5/16 x 1 .. 4

Hexagon Nut - 5/16. . ... ... 4
Plain Washer - 5/16 . ... ... 6
Lock Washer - 5/16 . ...... 4
Idler Arm . .............. 1
(Used before Serial #6001)
Woodruff Key 1/4x 1 ...... 1
Cotter Pin 3/16 x 1-1/2. .. .. 1
Idler Arm . .............. 1

(Used after Serial #6000)
Soc. Hd. Set Screw 5/16 x 1/4 . 1

Belt Tightener Bracket . ... .. 1
(Used hefore Serial #6001)
Shifter Handle ... ......... 1
Shifter Stop . . .. .. ... ..., 1
Hex.Hd.Cap Screw 1/4x3/4 . 2
Hexagon Nut - 1/4 . .. ..... 2
Plain Washer - 1/4. .. ... .. 2
Lock Washer - 1/4 .. ... ... 2
Lever Dog Housing . . .. ..... 1
Hex.Hd.Cap Screw 5/16 x 3/4 2
Hexagon Nut - 5/16. .. ..... 2
Plain Washer - 5/16 . . ... .. 2
Lock Washer - 5/16 . ...... 2
Tightener Bracket Spacer. . ... 1
(Used before Serial #6001)
Tightener Bracket Spacer. .. .. 1

(Used after Serial #6000)
Hex. Hd.Cap Screw 5/16 x 3/4 4

Hexagon Nut - 5/16. .. ... .. 4
Lock Washer - 5/16 .. ... .. 4
Variable Drive Shaft 1 x 11-5/8 1
Grease Fitting . . .. ..., ... 1
Variable Driven Shaft 1 x 15. .. 1
Woodruff Key 1/4x 1 .....-. 1
Woodruff Key 5/16 x 1...... 1
Cotter Pin 3/16 x 1-1/2..... 1
Variable Speed Crank ....... 1
Cotter Pin 3/16x 1-1/2 ... ... 1
Hexagon Jam Nut - 5/8...... 2
Hexagon Slotted Nut - 5/8. ... 1
Plain Washer - 5/8 .. ...... 2

115 HF - HAY FEEDER DRIVE

Ref.

No.
46

47

48

49

50

51

52

53

54
55

56

57
58

59

60
61

62

63
64

65

66
67

68

69
70
71
72
73
74

Part
No.

040590
042182

650269

653007

654024
040591

040594
650025
653007
654024

040597

044660

655505

655019

650200
040600

040604
650025
653007
654024

040605
650028
653007
654024

040606
650060
653010
654006
654026

040607

040612
650025
652026
653007
654004
654024

040629
650025
653007
654024

040630

040639

040374
650206

040714

041980

650025
653007
654004
654024
042194

650207
044258
044653
044654

650028
653007
654004
654024
044657

044658
044663

650025
652026
653007
654004
654024
520063
520084
520146
520209
540023
540024

No.
Part Name Req.
Crank Holder Bracket ....... 1

(Used before Serial #4001)

Crank Holder Bracket .......
(Used after Serial #4000)
Truss Head Screw 5/16 x 3/4 . 2

Hexagon Nut - 5/16 . .. .. ... 2
Lock Washer - 5/16 .. ..... 2
Belt Guide .. ............. 1
(Two req'd before Serial #4001)
Feeder Support Upright . ..... 1
Hex. Hd. Cap Screw 5/16 x 3/4. 3
Hexagon Nut - 5/16 . .. ..... 3
Lock Washer - 5/16 ....... 3
Shifter Arm .. ............ 1
(Used before Serial #6001)
Shifter Arm . . ............ 1
(Used after Serial #6000)
Woodruff Key 1/4x 1 ...... 1
Cotter Pin 3/16 x 1-1/2 .. ... 1
Soc. Hd. Set Screw 5/16 x 1/4 . 1
Spring Guide ............. 1
(Used before Serial #6001)
Feeder Brace - Upper . ...... 1
Hex.Hd. Cap Screw 5/16 x 3/4. 5
Hexagon Nut - 5/16 . . ... ... 5
Lock Washer - 5/16 .. ..... 5

Variable Control Pivot Bracket . 2
Hex.Hd.Cap Screw 5/16 x 1 .. 4

Hexagon Nut - 5/16 . . ... ... 4
Lock Washer - 5/16 . ...... 4
Feeder Support - Front ... ... 1
Hex.Hd.Cap Screw 3/8x1... 2
Hexagon Nut - 3/8......... 2
Plain Washer - 3/8 . ....... 2
Lock Washer - 3/8 ........ 2
Driven Sheave Guard . ....... 1
Variable Housing Brace .. .... 1

Hex. Hd.Cap Screw 5/16 x 3/4. 2
Carriage Bolt 5/16x 3/4 . ... 2
Hexagon Nut - 5/16 4

Plain Washer - 5/16 ....... 2
Lock Washer - 5/16 ....... 4
Shifter Support ........... 1
Hex.Hd.Cap Screw 5/16 x 3/4. 1
Hexagon Nut - 5/16 . . ... ... 1
Lock Washer - 5/16 ....... 1
Shifter Shim. .. ........... 4
Feeder Drive Sheave Key -
1/4x1/4x3-1/4 .. ....... 1

Feeder Drive Sheave (7" dia.).. 1
Soc. Hd. Set Screw 5/16 x 1/2 . 1
Feeder Support Shim . ....... 4
Belt Guide . . ............. 1
(Used after Serial 44000)
Hex. Hd.Cap Screw 5/16 x 3/4. 2

Hexagon Nut - 5/16 . .. ... .. 2
Plain Washer - 5/16 . ... ... 2
Lock Washer - 5/16. . ...... 2
Feeder Drive Sheave (5dia.) .. 1

(Used after Serial #4001)
Self-Locking Soc. Hd. Set Screw -

5/16x1/2 ... ... .. ... 1

Spring Retainer. ... ........ 1
(Used after Serial #6000)

Shifter Link Upper ......... 1
(Used after Serial #6375)

Shifter Link Lower ......... 1

(Used after Serial #6375)
Hex.Hd. Cap Screw 5/16 x 1 .. 1

Hexagon Nut - 5/16 . ., ..... 1
Plain Washer - 5/16 . ... ... 1
Lock Washer - 5/16 ... .. .. 1

Idler Bracket - Front........ 1
(Used after Serial #6375)

Idler Bracket - Rear . ... ..... 1
(Used after Serial #6375)

Gusset - Lower ... ........ 1

(Used after Serial #6375)
Hex. Hd. Cap Screw 5/16 x 3/4. 2

Carriage Bolt 5/16 x 3/4 . ... 2
Hexagon Nut - 5/16 , ... .... 4
Plain Washer - 5/16 . ... ... 2
Lock Washer - 5/16. .. ..... 4
Ball Bearing ............. 4
Bearing Collar . ........... 4
Ball Bearing . ............ 1
Thrust Bearing. ........... 1
Retaining Ring . ........... 2

Retaining Ring ............ 1



115MX - UNIVERSAL DRIVES

MIXER WITH 540 R.P.M. MILL DRIVE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

30




115MX - UNIVERSAL DRIVES

Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 510097 Locking Pin . ........... 2 17 510310 Female Guard . .......... 1
2 510100 Bearing Retainer . ... ..... 2 18 510311 Male Guard. . . .. ... oo ... 1
-3 510113 Center Cross Kit . ... .. ... 2 19 510312 Yoke and Tube. . . ........ 1
4 510184 Center Yoke . ........... 1 20 510313 Yoke ..o v vt i 2
5 510197 Joint Replacement Kit. ... .. 2 21 040124 Universal Joint w/Sq. Shaft .. 1
6 510202 Nylon Bearing . . . ... ... .. 2 22 040125 Universal Joint w/Sq. Tube .. 1
7 510203 YOKE v v v v vt vt e i e e i e n 1 23 040128 Universal Joint . . ........ 1
8 510204 Lock Yoke Assembled. . . . .. 1 24 040892 Universal Joint w/Sq. Shaft .. 1
9 510205 Lock Pin Spring. . . ....... 2 25 044226 Universal Joint . . . ....... 1
10 510215 Centralizer Bearing . ... ... 1 26 045425 D0 - T 1
11 510252 Lock Yoke Assembled. ... .. 2 27 045426 YOKE & vt e et e e 1
12 510253 Lock Yoke - 1-3/8 Spline ... 2 28 045427 Center Yoke . . . oo v v, 1
13 510306 Bushing w/Needles. . . ... .. 4 29 045428 173 | A 1
14 510307 Center Cross . .......... 1 653107 Slotted Nut - 9/16 .. ...... 1
15 510308 SnapRing . . .. ....vv v 4 655008 Cotter Pin 1/8x 1-1/4 .. ... 1

16 510309 Yoke and Shaft. . ......... 1

*For Replacement, Order 044226.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

3



115MX - ACCESSORIES

HOPPER MAGNET

A~

CONVEYOR EXTENSION

1

TROUGH COVER

T

2

ATTACHMENT CLAMP

14

32

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS




Ref.
No.

1

10
11

12

13
14
15
16

17

18

19

Part
No.

sH2A"
650005
653005
654022
6H9
6H14D
6H14F
6H17C
6J17B
6E27
6HT5
650056
653010
654006
6J78
6H90B
6H91B
6H108A
650001
653005
654022
6H128
6H129
6H133
6H134A
6H140
653007
654004
040135
040250
650023

653007
654024

Part Name Req.

Bagger . .......... .
Hex.Hd. Cap Screw 1/4x 3/4 .
Hexagon Nut - 1/4 .. ......
Lock Washer - 1/4 . .......

Bag Lock ........00vnn

90 EIDOW + o v v e v et v

120° BIDOW © v v v vv e eee e

Pipe 60" Long .. ..o v e u

Pipe 36" Long . ... ........

Bagger Shutter Support ... ...

Wagon Box Spout . .........
Hex.Hd. Cap Screw 3/8 x 3/4 .
Hexagon Nut - 3/8 ........
Plain Washer - 3/8........

Wagon Box Spout Pivot .. ....

Pipe 24" Long .. ..........

Pipe 12" Long ...« v v v v v v v

Bagger Shutter. . ..........
Hex.Hd.Cap Screw 1/4x 1/2 .
Hexagon Nut - 1/4 . .......
Lock Washer - 1/4 .. ......

Wagon Box Spout Inlet . ... ...

Attachment Clamp .. .......

Wagon Box Spout Assembled. . .

Bagger Assembled . ........

Bagger Bolt 5/16 x 1-1/4 . .
Hexagon Nut - 5/16........
Plain Washer - 5/16 . ... ...

Conveyor Extension ........

Conveyor Housing Extension. ..
Hex.Hd. Cap Screw 5/16 x 5/8

Hexagon Nut - 5/16........
Lock Washer - 5/16 . ......

Ref.
No.

20

21

22

23

24

25

26

27

28

29

Part
No.

040252
650036
653007
654024

040453°

042188

040860

042093
650028
650267
653007
654004
654024

042105
650025
653007
654004
654024

042106
650025
653007
654004
654024

043658
043991
042024

655016
044765

655016

044766
655015
650023
653073

115MX - ACCESSORIES

No.
Part Name Req.
Conveyor Coupling . . .« .. ... 1
Hex.Hd.Cap Screw 5/16 x 2. . 2
Hexagon Nut - 5/16 . ...... 2
Lock Washer - 5/16 .. ... .. 2
Hopper Magnet. . . ......... 1
(Used before Serial #4001)
Hopper Magnet. . ... ....... 1
(Used after Serial #4000)
Clip. e v v v it i v e e 4
Fender Bracket . .......... 4
Hex.Hd.Cap Screw 5/16 x 1., 4
Truss Hd.Screw 5/16 x 5/8 .. 4
© Hexagon Nut - 5/16 ....... 8
Plain Washer - 5/16. .. .. .. 4
Lock Washer - 5/16 . .. .. .. 8
Fender - Right . .......... 1
Hex.Hd.Cap Screw 5/16 x 3/4 2
Hexagon Nut - 5/16 ....... 2
Plain Washer - 5/16. . ... .. 2
Lock Washer - 5/16 . .. .. .. 2
Fender - Left ... ......... 1
Hex.Hd.Cap Screw 5/16 x 3/4 2
Hexagon Nut - 5/16. ....... 2
Plain Washer - 5/16....... 2
Lock Washer - 5/16 . ...... 2
Bagger Pipe Extension ...... 1
Trough Cover ............ 1
Hammer Tie-Back Rod . ...... 3
(Used before Serial #6001)
Cotter Pin3/16x1 ........ 6
Hammer Tie-Back Rod . ... ... 3
(Used after Serial #6000)
Cotter Pin3/16x1 ........ 6
Hammer Tie Bracket ....... 12
Cotter Pin 3/16x1 ....... 6
Hex. Hd.Cap Screw 5/8 x 5/16 24
Hexagon Nut - 5/8 . ....... 24

“For Replacement, Order 6H134A.
"For Replacement, Order 042188.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

3



115MX - MOLASSES PUMP

| 17 2 -
| E/m Q ‘3\@
]

21 &
0 l u
29
@!! — 8
20—S
>
~7 12
Y
D
7 s Cd—ys
~ \//
s 28
<
~
~
\\
23]
15
— 4
~.
Ref. Part 0. ( Ref. Part No.
No. No. Part Name Req. \ No. No. Part Name Req.
1 TH120 Pump Drive Belt . .. ........ 1 16 041142 Discharge Pipe - Front . .. ... 1
2 Al162 Spring . . . ... Lo L. 1 17 041143 Discharge Pipe - Rear . ... .. 1
3 17TH260  Strainer................. 1 18 041144 Pivot Arm Bracket . ........ 1
4  17TH265A Shift Lever Tightener. ... .. .. 1 650029  Hex.Hd.Cap Screw 5/16x 1-1/4 2
5 1TH268A Shift Lever............... 1 650062  Hex.Hd.Cap Screw 3/8 x 1-1/4 1
655004 Cotter Pin 1/8x3/4 . ...... 1 650064 Hex.Hd. Cap Screw 3/8 x 1-1/2 1
653075  Hexagon Lock Nut - 3/8 ... .. 2 : 653007  Hexagon Nut - 5/16...... .. 2
654006 Plain Washer - 3/8 ... ..... 3 653010 Hexagon Nut - 3/8 ........ 1
6 17TH270 Driven Sheave............. 1 654004 Plain Washer - 5/16 . . ... .. 2
650206  Soc. Hd. Set Screw 5/16x 1/2. . 1 654006  Plain Washer - 3/8........ 4
7 1TH271  Suction Hose (78") . ......... 1 654024  Lock Washer - 5/16 .. ... .. 2
8 17TH273  Discharge Hose (90") .. ... ... 1 654026 Lock Washer - 3/8 ........ 1
9 A571 Hose Connection . . ......... 2 19 580065 Molasses Pump . .......... 1
10 H6046 Spring Clip. . . ............ 1 650062 Hex.Hd.Cap Screw 3/8x 1-1/4 2
650040  Hex.Hd.Cap Screw 5/16x2-1/2 1 653010  Hexagon Nut - 3/8 . ....... 2
653007  Hexagon Nut - 5/16 .. ...... 2 654026  Lock Washer - 3/8 . ....... 2
11 H6053A  Pivot Arm Bushing ......... 2 20 580066 Spray Nozzle . . ........... 2
12 040277 Drive Sheave ............. 1 21 620032 Pipe Clamp (1-1/21.D.) .. ... 4
650201 Soc. Hd. Set Screw 5/16 x 5/16 . 1 22 660010 90° Elbow - 3/4 .. ......... 1
13 041139  Pump Pivot Arm . .......... 1 23 660014  90° Reducing Elbow - 3/4x 1/2 1
653010 Hexagon Nut - 3/8 . ........ 1 24 660020 450 Street Elbow - 3/4 . ... .. 1
654026  Lock Washer - 3/8 ........ 1 25 660021  90° Street Elbow -. 3/4. ... ... 1
14 041140 Discharge Pipe Base ........ 2 26 660024  Reducing Tee - 3/4x 3/4to 1/2 1
15 041141  Tightener Bracket .......... 1 27 660027  Pipe Coupling - 1/2 ........ 2
650060  Hex.Hd.Cap Screw 3/8x 1 ... 2 28 660041  Pipe Nipple - 3/4x 12 ...... 1
653010  Hexagon Nut - 3/8 .. ... .... 2 29 660045  Reducing Bushing - 1/2 to 1/4. . 2
654026  Lock Washer - 3/8 . ....... 2 30 660056 450 Elbow - 3/4........... 1

34



115MX - NUMERICAL INDEX

Part No. Page No. Part No. Page No. ' Part No. Page No. Part No. Page No.

6HIL ....... 7 6H171 . ... ... 14 400 M12074 .. .. ... 14
6H2A ....... 34 1THI71. . ... .. 14 M12118 ....... 26
5H3G ....... 19 6H172 . ...... 14 H474 ... L. 7
2E4D ....... 17 6H175 ....... 5 500 13000
6H9 ....... 34 6H176 ....... 5 R13009A ... ... 3
5H10E ....... 19 6H178 ....... 12 A57T1 ... ... 32 R13033D ...... 5
5H11B ....... 19 1THIT9A . . . ... 7 900 R13055 . ... ... 26
6H14D .. .. .. 7-34 17TH180A . ... .. 7 R13139A ... ... 5
6H14F ....... 34 6H183 . ... .. 12-20 D932A. ... 12-14-20
6HITC .. ..... 34 17H185. . . . .. 9-14 23-26-28 14000
6J17B ....... 34 17H188. ... ... 7 D936 ... ... 14 C14095 ....... 3
13E23 .. ..... 11 17TH189A ... ... 7 D937 ... ... 14 C14036 . ... ... 11
13E24 ....... 11 17TH190A . . . .. -~ 7 DIT5B .+ . .. 20 C14118 . ... ... 9
13H24 .. ..... 10 9H191A ... .. 23-28
6E2T . ...... 34 17THI98A . . . . .. 25 6000 16000
19E27 . ...... 20 9 HE6046 . - . . . . . 32 S16174 ... . ... 11
13E29 . ...... 10 00 HB053 - . . . 14-23-25 040000
2E34 ....... 17 9H202A. . . . . .. 26 26-28
6H40 . .... 23-28 17TH208. ... ... 10 H60/3A . . . .. 28-32 040007 ....... iy
3E42A ... .. 23-28 H217 ... .14-23-28 H6098A - « .+ « . .. 11 040008 ....... 17
3H42 ... .... 17 17TH238. ... ... 26 7000 040009 ....... 17
4H42 ... .... 11 9H242B. ... .. 23-28 040010 ....... 17
3H55 ....... 3 9H247 .. ... .. 14 H7028 -« v . oo . 11 040011 ..... ... 11
13H55 ....... 10 9H251 ... ... 14-20 H7125 -« « v« v .. 14 040012 .. ..... 11
13E56 ....... 10 9H255 . ...... 26 H7126 - - . . . . .. 12 040013 . ... ... 17
13E60 . ...... 10 17TH260. . ... .. 32 H7163 « « v v v\ .. 12 040014 . ...... 3
13E61 . ...... 10 A262 ... .14-23-28 H7838 « -« . . ... 9 040015 ....... 14
13E62 . ...... 10 17H265A . . . ... 32 H7846 . . « . . . .. 26 040016 . ... ... 14
5H63 . .... 19-26 H267 . ..... 23-28 : 8000 040017 ....... 16
TH73 ....... 26 17TH268A . . ... .. 32 040026 ....... 19
5H74 ....... 19 17TH270. . ... .. 32 H8030 « .« . v . ... 28 040028 . ...... 19
6HT5 ....... 34 1TH27L. ... ... 32 H8049 . . ... ... 26 040030 ....... 19
5E77 . 19-23-26-28 17TH273 .. ... .. 33 H8054 . .« .. .. 23-28 040032 ....... 19
6J78 ....... 34 H275 .... 9-11-14 H8225 « « v v v v u 9 040033 ....... 19
6H90B ....... 34 19-20-23-28 H8228 . . . ... L. 040036 . ... ... 19
6H91B ....... 34 300 H8254 . . .« . . . .. 9 040037 ....... 19
100 H8315 . . . . 14-23-26 040038 ....... 16
9H300 ..... 25-26 H8352 « « .« . v ... 26 040042 ....... 19
6HI108A. ...... 34 D316 ...... 10-11 H8352A -« . . . 20-26 040046 ....... 16
6H112 ....... 12 9H322 ...... 23-28 040047 ....... 17
TH115 ... .... 12 9H324 .. .... 23-28 9000 040048 . ...... 17
TH120 ....... 32 17H325. ... 9-23-28 DY048 . . . .. .. 12 040049 ....... 17
3E126A. .. .. 23-28 17TH329A. ... ... 7 DY048C .. . . . 14-23 040050 ....... 17
6H128 ....... 34 9H330 ...... 23-28 D913%A . .. .. 14-23 040051 ....... 17
6H129 ...... 7-34 9H332 ...... 23-28 10000 040052 ....... 17
6H130 ....... 13 9H332A ... ... 23 040053 ....... 17
6H133 ....... 34 17TH338....... 7 U10014B ... ... 19 040054 ....... 17
6H134A ...... 34 17TH340A. ... .. 5 U10063 « . . . . .. 20 040055 ....... 17
6H140 ....... 34 9H349 ....... 20 U10102 ... .. .. 12 040056 ., ...... 17
17TH140 . . . . .. 3-13 9H359 ....... 26 U10104 . ... ... 12 040057 ....... 17
6H145A....... 13 9H370 ....... 20 u10117 .., ... 23-28 040058 ....... 16
3E146 . ...... 19 9H371 . ... ... 20 11000 040059 ... .... 16
6H158 ....... 12 9H373 ....... 20 040060 ....... 16
6H160 ....... 12 9H374 . ... ... 20 B11029A .. .. 14-23 040065 ....... 16
Al62 ... .... 32 17TH386. ... ... 19 B11156 ... ... 3-14 040066 ....... 16
6H165A. . ... .. 12 17TH387. . ... .. 20 U162 . ... ... 12 040067 ....... 16
6HI166A. ... ... 12 17TH394....... 7 B11221 9-11-26 040069 ....... 16
17H166 .. ... .. 13 17TH395. ... ... 26 B11242 . ...... 26 040070 ....... 16
17TH169C . . .. .. 14 B11335 ... .7-11-14 040081 ....... 16
6H170 ....... 14 B11519 ... .. .. 11 - 040082 ... .. L. 19

35



115MX - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
040083 ....... 19 040187 ....... 7 040324 ....... 8 040569 . ...... 23
040086 ....... 19 040188 ....... 7 040368 . ...... 23 040570 . . ... .. 23
040087 ....... 11 040189 ....... 7 040374 . .. .. 23-29 040571 ... 23-26-29
040088 ....... 11 040190 ....... 7 040375 . ...... 8 040572 . .. ... 23-29
040089 ....... 11 040196 . ...... 7 040378 . ...... 5 040573 . .. ... 23-29
040092 ....... 11 040197 ....... 7 040428 . ...... 5 040576 . ... .. 23-29
040094 ....... 11 040198 ....... 9 040431 ....... 14 040577 ... ... 23-29
040098 . ...... 11 040206 ....... 9 040433 ....... 15 040581 ... ... 24-29
040099 ....... 11 040209 ....... 11 040434 ... .. 15-23 040582 . . .. .. 24-29
040100 ....... 11 040210 ....... 26 040435 ... .. 9-23 040584 . ... .. 24-29
040102 ....... 16 040211 ....... 7 040436 ....... 15 040585 . ... .. 24-29
040103 ....... 16 040212 ....... 14 040445 . ... ... 12 040586 . ... .. 24-29
040106 . ...... 16 040213 ....... 14 040446 . ...... 5 040587 . ... .. 24-29
040107 ....... 16 040214 ....... 14 040453 ....... 34 040590 . .. ... 24-29
040108 ... ..., 16 040216 . ...... 3 040457 . ...... 15 040591 ... ... 24-29
040109 ....... 16 040217 ....... 14 040459 ....... 12 040592 . ... ... 24
040110 .. ..... 16 040218 ....... 14 040460 ....... 8 040593 . ...... 24
040111 .. ..... 16 040219 ....... 12 040461 . ...... 8 040594 . .. ... 24-29
040112 ....... 16 040229 ....... 12 040466 .. ..... 26 040595 .. ... .. 24
040113 ., ... ... 16 040234 ....... 12 040467 ....... 21 040596 . ...... 24
040114 ....... 16 040236 ....... 14 040477 ... .. .. 23 040597 . ... .. 24-29
040115 .. ...., 16 040237 ....... 5 040492 . ...... 21 040600 . . .... 24-29
040116 . ... ... 16 040240 . ...... 5 040494 . ...... 21 040601 . . ... .. 24
040117 ... .... 12 040242 ....... 14 040495 .. ..... 21 040602 ... .... 24
040118 ....... 12 040243 ....... 14 040496 . ... ... 26 040603 . ...... 24
040119 . ...... 14 040244 . ...... 12 040497 . ... ... 21 040604 . ... .. 24-29
040120 .. ... .. 3 040245 .. ... .. 12 040498 . ...... 21 040605 . . .. .. 24-29
040121 . ... ... 3 040246 ....... 12 040499 . ...... 21 040606 . .. ... 24-29
040122 ... .... 3 040247 . ... ... 3 040500 . ...... 26 040607 . .. ... 24-29
040124 ... .. 11-31 040250 . ...... 34 040502 . ...... 21 040611 ....... 24
040125 . ..., 11-31 040252 ....... 34 040503 ....... 21 040612 ... ... 24-29
040126 . ...... 7 040253 .. ..... 5 040504 . ...... 21 040613 . ...... 25
040127 .. ..... 7 040255 ....... 7 040506 . ...... 21 040614 . ...... 25
040128 . ..... 9-31 040258 ....... 7 040507 . ...... 21 040615, ...... 25
040129 . ...... 12 040259 ....... 9 040508 . ...... 21 040629 . .. ... 24-29
040135 ....... 34 040263 ....... 7 040509 ....... 21 040630 . ..... 24-29
040138 . ...... 7 040271 .. ..... 7 040510 . ...... 21 040631 ....... 25
040139 ....... 9 040272 .. ..... 7 040511 . ...... 21 040635 ... ... 25-27
040144 . ...... 7 040273 ....... 14 040515 ....... 21 040636 .. ... .. 25
040145 ....... 11 040274 ....... 8 040517 ... .... 12 040637 ... .... 25
040149 ....... 7 040275 ....... 8 040523 . ...... 15 040638 . ...... 9
040155 ....... 7 040276 . ...... 8 040530 ....... 21 040639 . ... .. 24-29
040156 ....... 7 040277 .. ... .. 32 040531 ....... 21 040640 . . . ... 25-27
040157 ....... 7 040278 ....... 12 040532 ....... 21 040644 . . ... .. 12
040158 ....... 3 040283 ....... 8 040535 ....... 21 040656 , ... ... 24
040161 ....... 3 040292 ....... 8 040536 ....... 21 040661 ....... 27
040162 ....... 3 040294 ....... 8 040541 . ...... 23 040666 . . ... .. 27
040163 . ...... 3 040297 ....... 8 040544 . .. .. 23-28 040669 .. ... .. 27
040164 ....... 12 040310 ....... 8 040545 .. ... 23-29 040672 ... .... 27
040165 . ..., 23-28 040311 ....... 8 040550 . . ... 23-29 040675 .. ..... 27
040166 ....... 20 040312 ....... 14 040553 .. ... 23-29 040676 .. ... .. 27
040170 ... .. 25-26 040313 ....... 8 040555 ... .. 23-29 040679 ..., .... 27
040171 . ... ... 21 040315 ....... 11 040557 ... .. 23-29 040681 ... .... 27
040173 ... .. 23-29 040316 ....... 8 040559 . .. .. 23-29 040684 . ... ... 27
040174 .. ..... 21 040317 ....... 8 040561 ... .. 23-29 040685 .. ... .. 27
040175 . ...... 11 040318 ....... 8 040562 .. ... 23-29 040686 .. ... .. 27
040179 ....... 11 040319 ....... 8 040563 ....... 23 040687 . ...... 27
040180 ....... 9 040320 ....... 9 040566 . .. .. 23-29 040690 . ...... 27
040183 ....... 19 040321 ...... .12 040567 ... .. 23-29 040693 ....... 21
040184 ....... 7 040323 ....... 12 040568 .. .23-26-29 040694 ., ...... 27




115MX - NUMERICAL INDEX

Part No. Page No.

Part No. Page No.

Part No. Page No.
040697 . .. ... 27
040698 - - -+ .. 27
040699 - ... .- . 27
040700 -« - - 0. 27
040704 ... .o 27
040708 .« . ..o .t 27
040710 - - ... .. 27
040711 « v v v v v 27
040712 - -+ 0 0. 27
040713 v ¢ v v ot 27
040714 . - - . .. 24-29
040715 - -« o .. 27
040720 -« o0 25
040722 ... ..o 17
040723 + « v v 0 v 8
040724 - .. ... 3
040725 ... 8
040727 - -« v o o 15
040728 « + - 0 0 v 15
040733 « ¢ v 000 15
040734 -« ... 24
040735 .« .- .. 16-24
040736 . ... ... 21
040737 + ¢+ 0o 21
040739 « ¢ v v v . 5
040829 . ... ... 19
040830 -« ... .. 19
040831 -+« o v o 19
040836 -« ¢ ¢ v o 25
040842 . ... ... 25
040846 . . ... .. 25
040849 ... ... 25
040850 « - -« ... 25
040851 .« ... .. 25
040852 + .+ ... 25
040860 -« ¢ 34
040861 ... ... 11-34
040864 - ... ... 11
040865 « « -« . .. 11
040866 « - -+ ... 11
040867 - .- .. 11
040868 .- ... .. 11
040874 ... ... 11
040875 -+« ... 11
040892 ... ... 11-31
040983 .+« ... 24
040984 - .« ... 24
041000
041129 ....... 3
041130 ....... 3
041132 ....... 3
041139 ....... 32
041140 ....... 32
041141 ....... 32
041142 ....... 32
041143 ....... 32
041144 ....... 32
041147 ....... 21
041148 ....... 21

042183 .+« ... . 27
042185 - . ... .. 19
042188 « . . ... 34
042194 .. ... 23-29
042214 . ... ... 15
042237 .+« .-t 1
042239 ... .... 13
042258 « .« ... .. 11
042260 . . ... .. 9
042281 .. ... .. 16
042285 « ... .. 11
042287 -« « v« v o 8
042291 . ... ... 16
042304 .. ..... 16
042310 .+« ... 11
042315 « .. ... 17
042350 . ... ... 14
042345 . v .o 15
042353 . ... .. 15
042356 ... .. 15
042359 ... .. .. 15
042373 . ... 8
042451 . ... ... 8
042630 . .. ... 14
042663 « - . ... 27
042826 -+ .- ... 5
042901 .. ... .. 19
042902 -+ -« .- . 19
042904 . . ... .. 21
042908 .. ... .. 9
043658 .+« ... 34
043883 .+« ... .. 3
043991 .. ... .. 34
044109 « ... .. 3
044110 « ..o . 3
044222 .. ..... 15
044257 ... .. 23-29
044258 « .o 24
044498 .. ... .. 17
044507 .+« .00 o 1
044653 ... .. 24-29
044654 - .. .- 24-29
044655 - -« .. 24-29
044657 - .- .. 24-29
044658 . - ... 24-29
044659 . . . .. 24-29
044660 . .. . . 24-29
044663 . .. .. 24-29
044765 -« .00 . 34
044766 - - ... 34
500000
500219 . ...... 9
500220 ....... 11
500221 ....... 21
500222 ....... 27
500223 ....... 27
500225 ....... 11
500226 ....... 11

510000
510097 ....... 31
510100 ....... 31
510113 ....... 31
510184 ....... 31
510197 .. ... .. 31
510202 ....... 31
510203 ....... 21
510204 ....... 31
510205 ....... 31
510215 ....... 31
510252 . ...... 31
510253 ....... 31
510306 ....... 31
510307 ....... 31
510308 ....... 31
510309 ....... 31
510310 - ... ... 31
510311 . ... ... 31
510312 .« ..o .. 31
510313 - .« ... 31
520000 -
520000 .+« ... 3
520001 . ... ... 3
520033 -+« - - v 3
520054 ..o 5
520062 . ... ... 3

520063 .. 8-9-11-15
19-21-24-27-29
520065 .. .. ... 9
520084 .3-8-9-11-15
19-21-24-27-29

520085 .« ... ... 9
520098 . ... .. 11
520099 . ... ... 11
520146 .. ... 24-29
520153 + « o« v . 3
520188 « « .+« .. 11
520188 - ... .. 17
520199 « ... . 5
520200 .« .« ... 5
520201 . ... .. 5
520202 ... ... 17
520204 .. ... .. 3
520205 .+« v o .. 3
520206 .+« .. ... 3
520207 .. .0 .. 3
520208 « ¢« o ¢ 0. 3
520209 . .... 24-29
530000
530020 ....... 3
540000
540000 ....... 3
540001 ....... 3
540007 ....... 11
540023 ..... 24-29

3




115MX - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No Part No. Page No.
540024 ...... 24-29 650060 .5-8-9-11-14 652028 ... 11-19-20 654026 .5-8-9-11-12
540032 .+ ... .. 3 15-16-17-19-23 652047 ....... 14 14-15-16-19-21-23
540035 « ¢ e v 0. 11 21-24-28-29-32 652048 9-25-27 24-25-27-28-29-32
550000 650062 .....5-8-12 652082 ....... 16 654030 .3-5-8-14-15
16-17-32 652083 ....... 16 16-19-20-23-26-28
550041 ....... 5 650064 - - ... 16-32 652086 ....... 19 654032 ....... 5-9
550056 ....... 5 650066 - .« .. ... 14 652087 ....... 20 654519 ....... 19
550073 ....... 5 650068 -« « « - ... 14 652118 ..... 25-26 655004 ..... 17-32
550074 ....... 5 650070 « « ¢ v v .. 21 652129 ..... 23-28 655005 ....... 7
550075 ....... 5 650074 - - ... .. 21 652132 ....... 14 655006 ....... 9
570000 650103 - - - . ... 5 653008 . ..... 12-21 655013 ....... 5
650106 - . . .8-14-15 653005 .. 7-8-11-12 655015 ... 21-27-34
570002 . .12-14-17-20 650117 -+ -« v .. 19 24-19-25-26-34 655017 ....... 17
23-24-27-29 650123 .. ... 23-28 653007 . 5-7-8-9-11 655019 . 14-15-23-24
570003 ...... 12-27 650124 . ...5-14-26 12-13-14-15-16-19 655023 ....... 3
570004 ..... 9-11-14 650126 .« . .. .. 5-26 21-23-24-25-26-27 655027 ....... 12
15-20-21 650130 - - .. - .. 21 28-29-32-34 655030 ....... 3
570005 ...... 23-27 650144 .. ..... 5 653010 ... 5-8-9-11 656502 ..... 21-27
570006 ....... 23 650147 < -« .. .. 9 12-14-15-16-19 655505 .23-24-27-29
570007 ....... 27 650152 - ... ... 9 23-24-25-27-28-29 655507 .3-7-9-12-14
570008 ....... 27 650185 - - .. ... 16 32-33 15-19-21-24-27-29
570009 ....... 27 650195 ... 14-23-26 653018 . .3-5-7-8-12 655508 .. ..... 3
570010 ....... 12 650196 - ... ... 12 14-15-16-19-20-23 655512 ....... 14
570012 . ... 14-17-23 650197 -« .- ... 17 26-28 655522 ,...... 17
570014 . .11-14-23-29 650199 .. ..... 17 653021 ...... 5-9 660000
570016 ....... 3 650200 -11-14-17-24 653026 ....... 10
580000 . 29 653034 ....... 17 660001 ....... 3
650201 3-7-11-12-14 653038 ....... 14 660010 ....... 32
580065 ....... 32 19-32 653047 ..... 24-29 660014 ....... 32
580066 ....... 32 650203 .. 7-9-11-23 653070 ....... 12 660020 ....... 32
620000 26-28 653073 .. 7-9-14-19 660021 ....... 32
650204 .12-21-23-33 ' 20-21-34 660024 ....... 32
620005 ....... 5 650206 . 9-10-17-23 653075 ...... 5-14 660027 ....... 32
620009 ....... 5 26-28-32 17-21-32 660031 ....... 12
620028 ....... 5 650207 ....9-14-23 653077 . 5-16-23-28 660041 ....... 32
620032 ....... 32 650210 ... ... 9-14 653083 ..... 24-29 660045 ....... 32
620041°,...... 27 650211 -+« ... 26 653094 .... 8-9-25 660056 ....... 32
650212 « ... .. 9-11 653098 ....... 25
650000 650214 - . . . . 10-11 653101 . . . .. .. 19
650000 ....... 34 650216 ... .... 11 653102 ....... 5
650003 ....... 3-17 650227 ... .. .. 17 653107 ....... 9
650005 . .'7-8-9-12-34 650236 - ... ... 21 654000 ....... 21
650021 . ... 19-21-24 650246 . .. .... 19 654002 .. 7-8-12-19
650023 . .7-8-9-12-19 650263 .. ... .. 25 654004 . 5-7-8-9-11
24-27-34 650265 « ... ... 7 12-13-14-15-19
650025 . .3-7-8-11-12 650267 .. 7-8-12-21 21-23-24-25-27-34
13-14-15-16-19-20 27-34 654006 .5-8-9-11-12
21-23-24-25-26-2%7 650269 .. 7-8-19-23 14-15-16-21-23
28-29-34 24-27-29 24-28-29-32-
650028 .. .5-7-8-9-11 650271 - -+ e ... 7 654009 .. 5-7-14-15
14-21-23-24-25-27 650285 ..... 12-21 16-19-20-23-26-28
29-34 650290 ....... 21 654012 ... .9-24-29
650029 . . .7-14-23-27 650301 .. 7-8-12 654014 ....... 10
650032 . .12-14-23-29 650315 ....... 7 654020 ..... 12-21
650034 ...... 20-27 650322 ..... 21-26 654022 ,3-7-8-11-12
650036 .. .7-12-27-32 650323 ....... 21 19-25-26-34
650040 ....... 32 652013 ....... 33 654024 3-5-7-8-9-11
650048 ....... 12 652021 ..... 19-25 12-13-14-15-186
650052 ....... 19 652026 .. 7-9-11-14 19-20-21-23-24
650056 ..... 5-21-34 19-20-23 25-26-27-28-29-32
24-26-28-29

38







WWQM&'@ZA@F@/M@ Teadition

GEHL COMPANY WEST BEND, WISCONSIN 53095 U.S.A.



